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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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* You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com
+ You can request for parts you want after login if you are a registered member.
+ In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
« If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
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Automatic Cap Visor Sewing Model / 2X}H ME I|S7| 7|Z54E

SPS/S-CV2

Sunstar Pattern System
HWAE} g A|AH

Standard

Special Cap Visor
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty Period

A-1 CAB-AAQ03801 Arm ot} 1

A-2 CAB-ABO03301 Bed H = 1

A-3 CMB-LAQ01800 Face Plate =R 1

A-4 CMB-FC000700 Face Plale Gasket S FpAF 1

A-5 DSC-BF001000 Screw(11/64" n=40) ELIAL 4

A-6 DPK-CB000200 Rubber Cap for Face Plate HEr D Folbiy 2

A=7 CMB-LD000200 Caution Sticker a0 AE|F 1

A-8 CMB-BJ001800 Arm Thread Guide Bracket et alehy 1FE Bl 1

A-9 PSC-AC004100 Screw(M4 xL8) ELIAL 2

A-10 CMB-HK000400 Thread Guide(L) Al ol (3h) 1

A-11 DSC-BF002400 Screw(9/64" n=40) E LEAL 3

A=12 CMB-HK001200 Arm Thread Guide ofgt aletf Hol(x) 1

A=13 DSN-AAQ01100 Nut(9/64" n=40) HE 1

A-14 CMB-HK000101 Thread Guide(L) 4 2l (=h 1 Dec.19.11
A-15 CMB-HKQ00501 Thread Guide(R) A el () 1 Dec.19.11
A-16 DPK-CBO000300 Cap dhgch () 24 okl 1

A-17 DPK-CB000700 Rubber Gap o &t 2oy 3

A-18 AMB-PS000800 Thread Guide with Three Holes A7Y HEol(x) 15et

A-19 GP-011478-02 Model Mark 24 oi3 1

A-20 CMB-LAO015401 Covet for Arm ot MM Ay 1 Mar.20.12
A-21 DSC-BA000500 Screw (3/16" n=28) FILEAL 4

A-22 CMB-FC005300 Gasket for Arm Cover ot MU e 2p A 1

A-23 GP-012937-00 Emergency Switch d]a) A9 x| 1

A-24 02103ET-UKO1 Emergency Switch Sticker H| 4t AR x| AE|H !

A-25 PTC-AH000400 Cable Holder Hol & #G{(10N) 2

A-26 DSC-BJ000200 Screw(11/64" n=40) ELEA} 2

A=27 CMB-LAQ00800 Take—up Lever Cover 7| 7y 1

A-28 DSC-BJ000300 Screw(9/64" n=40) E LA 1

A-29 DPK~-CBO0DE01 Arm Upper Part Rubber Cap ot Al 2 ofi| 3 Aug.22.11
A-31 DPK-CB000100 Rubber Cap(L) D204 (cH) 3

A-32 DPK-CB000400 Rubber Cap HHECH (&H R4 D20 1

A-33 CMB-FDO000100 Bed Rubber HE 3% 1

A-34 CMB-LB000100 Left Cover B 7 1

A-35 CMB=-FC000200 Lelt Cover Gasket EHE My 723 1

A-36 DSC-BJ000200 Fixing Screw & ] DA 4

A-37 CMB-LA0O 1600 Top Cover RS 1

A-38 DSC-BF001000 Screw (11/64" n=40) ElLEAL 6

A-39 ABW=-PS000300 Bobbin Winder Ass'y HHZI(=E) 1Set

A-40 ABW=-PS000201 Bobbin Winder Base A7) oA 1 Feb.17.12
A-41 CBW-KZ000200 Bobbin Winder Shaft M PER 1

A-42 CBW-CP000100 Bobbin Winder A7 HE Ea 1

A-43 DSC-CB000300 Screw(11/64" n=40) ElLtAL 2

A-44 CBW-FAQ00100 Bobbin Winder Action Ring 7 A58 1

A-45 CBW-FA000200 Bobbin Winder Shaft Rubber Ring AEZ| FEH DY 1

A-46 CBW-CM000100 Bobbin Winder Lever Al #71 ey 1

A-47 CBW-BJ000200 Bobbin Winder Adjusting Plate A7 =Y 1

A-48 DSC-BF001800 Screw(1/8" n=40) ElLtA} 1

A-49 PWS-AA002100 Washer 2t 1

A-50 CBW-KC000100 Bobbin Winder Lever Shaft 2| ey F 1

A-51 CBW-DZ000100 Bobbin Winder Adjusting Cam HE7 =E Y 1

A-52 PSC-AC001800 Screw(M4xP0.7) E LA 1

A-53 PSR-AC000200 E-Ring(¢5) E-2(ZAA 5) 2

A-54 CBW-BJ000100 Bobbin Winder Action Plate A7 sl 1

A-55 CBW-BA000300 Bobbin Winder Action Body 7| AHEH 1

A-56 DWS-AA000400 Washer 24M 2

A=57 DSP-AB000100 Bobbin Winder Spring A7 EATE 1

A-58 CBW-BH000100 Bobbin Stopper Sl e 1
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Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period

A-59 DSC-BF001700 Screw ELIAL 5
A-60 CBW-BN000100 Bobbin Stand PRl AHE 1
A-61 CMB-NB0QO100 Bobbin Winder Mes HEH7| oA 1
A-62 DSC-BA000100 Screw(1/8" n=40) F LA} 2
A-63 AMB-PS000300 Thread Tension Adjusting Ass'y W7 HEY =WER () 1Set
A-B4 CMB-HMO000100 Thread Tension Adjusting Shaft W7 Y =W F 1
A-B5 CMB-HK001000 Thread Guide Plate o ohf T 1
A-66 CTA-HL000100 Thread Tension Disk Hehd HAl 2
A-B7 DSP-BA000300 Thread Tension Spring MY =3 ~ng 1
A-68 CTA-BJ000100 Thread Tension Spring Stopper AR =H Amg AR 1
A-69 CTA-BD000200 Spring Cover 202 1
A-70 DSN-CD000100 Thread Tension Nut AEY =3 Y YE 1
A-T1 DSN-AAQ00700 Nut(15/64" n=28) HEH =W K HE 1
A-72 CMB-LAQ19300 Motor Cover 2E{HH 1
A-73 DSC-BF001200 Screw(11/64" n=40) HUbAL 2
A=T4 DWS-AAQ00600 Washer 24N 4
A-75 CMB~-BB000500 Needle Plate Support Cover Bracket A B XIX] 28] =epAl A 2
A-76 DSC-BF002200 Screw A B X X] e F LA 10
A-77 DWS-AA001900 Washer B X|X] 78] 2t 2
A-78 DSC-BF001100 Screw A B X|X| #HB| =2elsl FHLIAL 6
A-79 PWS-AA000400 Washer B X X| #Hu 2apl kM 10
A-80 CMB-BB001500 Needle Plate Support Cover Bracket{L) & B XIX] 78] HepUEH" 1
A-B1 PSC-AC000400 Screw ELpA 4
A-82 CMB-BB006800 Needle Plate Support Cover Bracket(E-2) |& B X|X| 7{b{ =2a}2l($-2) 1
A-B3 CMB-BB006900 Needle Plate Support Cover Bracket(R-1) |& B X|X] 7{8] =2}l ($-1) 1
A-84 CST-BBOOT101 Switch Bracket A9 % 2213 1 Jan.10.12
A-B5 GP-013004-00 Clamp Switch By ~2x|(XB4-BA5S1) 1
A-86 GP-013005-00 Start Switch AELE AR|%|(XB4-BA31) 1
A-B7 PSC-AC004900 Screw(M4axL12) T LEAL 3
A-88 PPP-AB000200 Speed Controller ANE ZEED 1
A-89 CWP-BB000700 Speed Controller Bracket AN E ZEER Hel 1
A-90 CWP-BQ000400 Air Wiper Pipe ol 0f 2lo|H Zo| = 1
A-91 PSC-AC011900 Screw(M4xL10) ADE ZEE Sl TELIAL 2
A-92 D3C-BF010200 Screw(M3xp0.5 L=12.5) A0E ZEES DHLIA} 2
A=-93 PWS-AA000900 Washer(M5) 2bM 2
A-94 DSC-BF002200 Screw A | x| 78{ FLpAL 2
A-95 CMB-LD007100 CE Mark CEOI3 1
A-96 CWP-BG000100 Air Wiper Pipe Holder olof 2ol mjo| X Eo| 1
A-97 CMB-JB000100 Silicon Tank dHel2 Snd3 1
A-98 CMB-JL000101 Silicon Felt Hel2 SRd3 dE 1
A-99 CMB-BHO0O0C100 Felt Holder el SRY3 gE Fol 1
A=100 CMB-JJ000100 Silicon il Window MElE 7 1
A-101 DSC-CBO00700 Screw(11/64" n=40) DELEAL 1
A-102 DSC-BJ000900 Screw DFLEAL 1
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Applied

= '
Ref. No. Parts No. Note Name of Parts = Q'ty Period
B-1 CUS-KF000201 Upper Shalt & 1
B-2 CUS-DA000200 Link Cam 213 Y 1
B-3 DWS-AA000100 Link Cam Washer 23 Y AN 1
B-4 DSC-BJ000100 Screw MIE{LEAL 1
B-5 DSC-BFO00800 Screw LA 1
B-6 DSC-BF000700 Screw AR ELbAL 1
B-7 DSC-CB000500 Screw(15/64" n=28) ElLbAL 9
B-8 CTH-HJ000100 Thread Take-Up Lever 2] 1
B-9 CTH-CJ000100 Needle Bar Crank uhEC] 33 1
B-10 CTH-CBO000100 Thread Take-Up Lever Crank A2 33 1
B-11 PBR-BA0O00600 Needle Bearing LolE Hog 1
B-12 PBR-BA000500 Needle Bearing olE #olg 1
B-13 CTH-CCQ00100 Needle Bar Crank Rod ohEdt] Y3 = 1
B-14 DSC~BF001600 Screw ELbAL 1
B-15 CNB-BF000100 Needle Bar Holder Hhe Zol 1
B-16 DSC-BF001500 Screw ELtAL 1
B-17 CNB-CD000100 Needle Bar Guide Block sl otd 23 1
B-18 DPN-ADCQ0300 Thread Take-Up Crank Shaft A2 23IAF 1
B-19 DSC-BF007100 Screw A7) WAE DFHLEA 1
B-20 MTH=-PAQCQ0100 Thread Take-Up Ass’y AHMZI(E) 1Set
B-21 CNB-KA000100 Needle Bar uhE ) 1
B-22 DBS-DA000200 Needle Bar Bushing(U) sl 28y 1
B-23 DSC-CB000700 Screw(11/64" n=40) FHLbat 2
B-24 DBS-DA000300 Needle Bar Bushing(L) vhEd s 1
B-25 CNB-HK000100 Thread Guide for Needle Bar(H) e MotY-2 88 1
B-26 CNB-HK000100 Thread Guide for Needle Bar(M) HHsf A ohl-gidhe 1
B-27 DSC-BF000100 Screw e 1
B-28 - Needle{DPx17 MRS) Hhs 1
B-29 DBS-DB000100 Upper Shaft Bushing(F) oeEH Ry 1
B-30 CUS-CF000100 Bobbin Winder Driving Wheel 2| 7E 8 1
B-31 DSC-CB000100 Screw E LEA 2
B-32 DBS-DB000200 Upper Shaft Bushing(M) AR Sy 1
B-33 DCL~AA000100 Upper Shaft Collar A| Flal 1
B-34 DSC-CB000400 Screw(15/64" n=28) A5 Ftel LA 2
B-35 DGR-AC000100 Hand Pulley Gear "A" HEHEe| 7|0{"A" 1
B-36 DSC~CB000400 Screw DHLIAN15/64" n=28) 4
B-37 DGR-AC000100 Hand Pulley Gear “B" Hegel 2(0"B” 1
B-38 DBS-DA001600 Hand Pulley Bushing HEED 24 1
B-40 CHP-KZ000200 Hand Pulley Shaft HEFel & 1
B-41 CHP-CLO00100 Hand Pulley Roller HEFel 2 1
B-42 DSC-FA000200 Hand Pulley Roller Hinge Pin e Fe| 288 Al 1
B-43 PPN-AF0Q00100 Spring Pin (&4, L=10) Amal g 1
B-44 DSP-AA000100 Hand Pulley Spring MCSEo| AT 1
B-45 CHP-CP0Q00100 Hand Pulley HeEFe| 1
B-46 DSC-BF000200 Screw e F&el Euia 1
B-47 DGR-AB0OD0300 Upper Shaft Gear Chaatyl 1
B-48 PBR~-AAQC0100 Upper Shait Bearing (R) Ab& 3 o 0] B1(6302ZZ NR) 1
8-49 PPK-BAC00100 Spacer O-Ring(P15) AH0IM 08 1
B-50 DCR-ADC00100 Coupling HEE 1
B-51 PSC-CB000100 Screw E LEAHMEx1.0 L=8) 8
B-52 SFAM-500-003 Main Motor FH2H 1
B-53 PSC-AC000100 Screw EHLIAHM5X0.8 L=25) 4
B-54 DWS-CAQ00100 Spring Washer A2 2 2tM (¢5) 4
B-55 DWS-AA000600 Washer H2hM (5) 4
B-56 CUS-BB000600 Base For Oscillator Gear 2alefolef 2|of Hjof~ 1
B-57 PSC-AC004200 Screw LA} 2
B-58 PWS-AAQQ0300 Washer 2HM 2
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Applied

Ref. No. Parts No. Note Name of Parts = Y Q'ty -
Period
B-59 DFL-BCO03600 Oscillator Shaft Timing Pully S AlolE{ & Elo|y Fa 1
B-60 DGR-AB000400 Oscillator Shaft Gear 2Al0lE & 7| 1
B-61 PBR-AA000600 Bearing ] 0 &l (FB0BZZ) 2
B-62 CUS-KC000300 Oscillator Shaft 2 A3 0lEf & 1
B-63 DWS-AA000800 Washer M 1
B-64 PRT-BCO00200 Belt 3% 75 H E(435-55M-20) 1
B-65 CUS-BB000501 Bracket For Idler ofo| &&] 223! 1
B-66 PSC-AA000B00 Screw LEAHMBXL15) 1
B8-67 PSC-AC003800 Screw LEAHMB X L70) 1
B-68 PER-AA001900 Idler Bearing ofo| &2 4|0l g (62927) 2
B-69 DSC-FA003600 Idler Shaft ofo| &8 & 1
B-70 PSN-AAQ01300 Nut L E (M6) 2
B-71 PSC-AC004300 Screw(M4x0.7L=100) 5% 7S YWE B =W LA 1
B-72 DWS-AAQ03300 Washer ofo| &2 24M 1
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Applied

o ¥
Ref. No. Parts No. Note Name of Parts = o Q'ty Period
c-1 CLS-KF000100 Lower Shaft 35 1
Gr2 DPL-BC000200 Lower Timing Pulley 8t% EfolY FHel 1
C=3 PSC~-CB000100 Screw pA} 3
C-4 DWS-AAQDD800 Thrust Washer EBAE 9IM 1
G=5 PBR-BA000300 Needle Bearing(KT81110) ol & Hiol g 2
C-6 D3S-DA00C700 Lower Shaft Rear Bushing 3t & 824 1
C=7 DBS-DA000700 Lower Shaft Collar 5% 7|2} 1
C-8 DSC-CB0O00O700 Screw(11/64" n=40) ELIA 2
C-9 PBS-DA000200 Front Bushing for Lower Shaft 515 M 24 1
c-10 DPN-AA001300 Shaft For Adjusting Qil R EHE S 1
c-11 DSC~BF014300 Screw For Adjusling Qil 8 =H LA} 1
c-12 CHK-HAQ00400 Hook Z 1
C-13 CHK-HB0OOO700 Bobbin LAl 1
C-14 CHK-HCQ01300 Bobbin Case 24l #HolA 1
£=15 CMB-LA003300 Cover For Hook Qil z 22 Hy 1
C-16 AMB-PS000600 Hook Cover Ass'y = AHB{(=) 1Set
c-17 DSP-ADO00100 Hook Cover Plate Spring A E My gt AZE A 1
c-18 DSP-ADOD0200 Hook Cover Plate Spring B ZAHH [ ATE B 1
C-19 PPN-AF000300 Spring Pin(¢$2x19.8) A H 1
C-20 DSC-BJ000200 Screw(11/64" n=40) ELHAL 1
Cc-21 DSC-BJ003400 Nut 7o =F LA YE 1
C=22 DSC-BF000900 Screw E 2 Hu| E LAt 2
C-23 CLB-BG000700 Shuttle Lubricating Plate ME S 1 1
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Applied

Ref. No. Parts No. Note Name of Parts = 3 Qty
Period
D-1 PPP-CA000400 Air Cylinder of of i 80 (CU25-15D) 1
D-2 GP-012422-00 Elbow AEP 2
D-3 CPM-BBO000100 Cylinder Fixed Bracket HEH IF 2at 1
D-4 PSC-BB000600 Screw{M5, L8 wrench) LA 4
D-5 CPM~-BM000200 Cylinder Connecting Shaft B ¢ & 1
D-6 DPN-AAD01600 Solenoid Pin g8 o= 1
D-7 PSR-AG000100 Grip Ring J& g(2as) 2
D-8 DWS-AA002200 Washer 2U4M 1
D-9 CPM-CAD00300 Lifting Link C #@ g3 cC 1
D-10 DSC-FA002000 Lifting Link C Hinge Screw #8 83 C A|x| bl 1
D-11 DSC-HB000500 Lifting Link C Hinge Stud =8 g3 Cc X% 2HE 1
D-12 CPM-CB000100 Lifting Link B8 &8 83 B 1
D-13 CPM-KF000100 Lifting Link B Shaft =8 23 B X|x|& 1
D-14 DSC-BF008400 Screw (3/16" n=32) E LA 1
D-15 DCL-AAQQ0B00 Lifting Link B Shait Collar =8 83 B XXl % 72} 1
D-16 DSC-CA000400 Screw(11/64" n=40) DELIAL 2
D-17 DWS-AA001200 Washer 24N 1
D-18 PBR-AA001000 Radial Bearing(F68727) Hof g 1
D-19 CPM-CLO00100 Lifting Link B Roller &=H 23 BEEY 1
D-20 DSC-FAQ02100 Lifting Link B Hinge Screw =8 283 B 288 TiutA} 2
D-21 DSN-AAQ00600 Nut(3/16" n=32) HE 2
D-22 DSC-FA002200 Lifting Link B Spring Hinge Screw &8 B3 BAZE GLA} 1
D-23 DSP-AB000400 Lifting Link B Spring =8 gaA el ADY 1
D-24 DSC-HDO00300 Spring Hook Ang Hol 1
D-25 CPM-CM000200 Lifting Link A =8 &3 A 1
D-26 DPN-AD0O00900 Lifting Link A Hinge Shaft =8 g3 adixs 1
D-27 DSC-CB0O00700 Screw(M5 p=0.8) DY LA} 1
D-28 PBR-AA000900 Bearing(686) | of @ 1
D-29 CPB-DC000100 Presser Cam LEUFEY 1
D-30 DSC-CB000400 Screw(1/4" n=40) DEHLIAL 2
D-31 CPB-CC000100 Presser Cam Connection Rod LREW IS Y Y BE 1
D-32 CPB-CB000100 Presser Fork Crank LEY T3 383 1
D-33 DSC-BF0O00700 Screw(15/64" n=28) ELbAL 1
D-34 DPN-AAD00300 Presser Cam Connection Rod Pin CTREUFEYHAE RE M 1
D-35 PSR-AC000200 E-Ring Ed (EaA5) 2
D-36 DBS-DA001000 Presser Shaft Bushing A C2Y FEE YA 1
D-37 DBS-DAQ0O1100 Presser Shaft Bushing B LR FES 24B 1
D-38 CPB-KF000100 Presser Shaft CRY IES 1
D-39 CPB-CB000202 Presser Adjusting Arm R =3 ofgt 1 Feb.03.12
CPB-CB000201 Presser Adjusting Arm L2y =H ojgt 1 Nov.17.11
D-40 DSC-CB000400 Screw(1/4" n=40) D LEAL 1
D-41 DSN-CF000100 Presser Adjusting Arm Nut LRy EHE ot HE 1
D-42 DWS-AA001000 Washer R EEY S 1
D-43 DSC~FA000500 Presser Adjusting Arm Hinge Screw Ry =3 o2t ghitat 1
D-44 CPB-CA000200 Presser Link L =] 2
D-45 DSC-FAQ00400 Presser Link Hinge Screw ERE B3 Al 3
D-46 CPB-CAQ00300 Presser Driving Link R 25 83 1
D-47 DSC-FFO00100 Presser Driving Link Hinge Screw R 28 33 O A 1
D-48 DCL-AA000400 Presser Driving Link Collar 2Y 2E 83 72l 1
D-49 DSC-CB000700 Screw (M5 p=0.8) DELEAL 2
D-50 CPB-CA000100 Position Link ?lx @3 1
D-51 DSC~FA000300 Position Link Hinge Screw P& 3 0E chpa} 1
D-52 DSC-HAQ00100 Presser Adjusting Screw el EFE LHA 1
D-53 DSN-CC000100 Nut for Presser Adjusting Screw U3 E=F LA EWE 1
D-54 CPB-KC000100 Presser Adjusting Bar U =F 2 1
D-55 DSP-AAQ00200 Presser Adjusting Spring ojed =@ ~xd 1
D-56 CPB-KB00D0100 Presser Bar -1l 1
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty i
Period

D-57 CPB-BF000100 Presser Bar Holder & Fol I

D-58 DSC-BF001000 Screw (11/64" n=40 L=11) ELIA 1

D-59 DBS-DA000S00 Presser Bar Bushing =B =24 1

D-60 DSC-CBC00300 Screw(M5) DELEAL 1

D-61 CGA-GC019100 Presser Foot (Palette) LRI ER) 1 Jul.14.07
CGA-GC002100 Presser Foot (Palette) eI ER) 1

D-62 DSC-BA000200 Screw(9/64" n=40) LA 1

D-63 DWS-AA001100 Washer 2k 1

D-64 CPB-BB000100 Position Link Stopper Bracket Rz 3 AERH S 1

D-65 DSC-BJO00B00 Screw(15/64" n=28) EHLIAL 2

D-66 DPN-BB0CO100 Position Link Stopper 9k 23 AEH 1

D-67 DSP-AAQ00300 Position Link Stopper Spring ?lxl 8|3 AEH Axg 1

D-68 CPB-FB000100 Position Link Stopper Rubber i 83 AEH 1T 2

D-69 DSN-AAQ00500 Nut{11/4" n=40) L2 1

D-70 DSC-BJ000500 Screw E LEAL 1

D-71 GP-018678-01 Hose Hold LRe oo AEH AT 1

D-72 DSC-BJ000200 Screw(11/64" n=40) E LA 1

D-73 CPB-BH000100 Finger Guard A e 1
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Ref. No. Parts No. Note Name of Parts 5 H Q'ty 2ppiied
Period
E-1 ATA-PS000101 Thread Tension Adjusting Ass'y(HA) A = B (=)-2E8 1Set | Mar.02,12
ATA-PS000300 Thread Tension Adjusting Ass'y(HA) HEY xHE BX(X)-EEE 1Set
E-2 ATA-PS000700 Thread Tension Adjusting Ass'y(MA) AEE =3 Ex|(XE)-YPE 1Set
E-3 CTA-BA00CO100 Thread Tension Adjusting Body HE x=H 2 854 1
E-4 CTA-HM000100 Thread Tension Adjusting Shaft Ee =  FA& 1
E-=5 DSC-CA000200 Screw(9/64" n=40) ELIAL 2
E-6 DSP-BB000100 Thread Take-Up Spring(HA) A7 ATE-F2R 1
E=7F DSP-BBOG0900 Thread Take-Up Spring(MA) A7) Amg-Qutg 1
E-8 CTA-HLO00100 Thread Guide Disk Al e FAl 4
E-9 CTA-BJ0O00200 Presser Plate for E-8 et FAl SEH 1
E-10 CTA-BD0O00O1C0 Spring Cover ATa My 1
E-11 DSP-BA000100 Thread Tension Adjusting Spring(HA) A xH AZEY-EEE 1
E-12 DSP-BA0Q1000 Thread Tension Adjusting Spring(MA) A =W Ang-gulg 1
E~13 CTA=BJO0O0O100 Spring Stopper AR AR 2
E-14 DSN-CD000100 Thread Adjusting Nut HEHE Ex HE 1
E-15 PSC-AC001400 Screw(M6) E LA} 1
E-16 ATA-PS000200 Second Thread Tension Adjusting Ass'y |2X A =3 EHx|(X) 1Set
E-17 CTA-HMO000200 Second Thread Tension Adjusting Shaft |¥ X 4 =Hd x5 3
E-18 DSP-BAQ00200 Second Thread Tension Adjusting Spring |2 & & ol HA| AZ g 1
E-19 DSN-CD000200 Second Thread Adjusting Nut Sx AEF X HE 1
E-20 CTR-CA001000 Thread Release Link 4 =F71 83 1
E-21 CSC-FAQD1500 Thread Release Link Hinge Screw o =57 83 chtal 1
E-22 CTR-BB000200 Bracket For Tension Release Connecting Rod |& =57| ®E K E =al3 1
E-23 PSC-AC002400 Screw LEAHMA, L16 #A]) 2
E-24 CTR-BHO00600 Thread Release Connecting Red o B3| dERE 1
E=25 DSC-FADD1601 Hinge Screw A for E—24 H X0 HEFE CHpAL A 1
E-26 DSN-AAQQ0200 Nut(3/18" n=28) HE 1
= DSC-FB0O00200 Hinge Screw B for E-24 A =57 HEKRE CHiAlB 1
E-28 DWS~-AA001200 Washer 24M 1
E-29 CTR-BJ0008001 Thread Release Stopper o 557 AEH 1
E-30 DSC-BD000100 Screw(3/16" n=28) ELA}L 2
E-31 DSP-AB000200 Thread Release Return Spring A EFI e ATy 1
E-32 CTR-BJ000400 Thread Release Adjusting Plate(A) o EE7) =HEHA) 1
E-33 CTR-BJ0O00500 Thread Release Adjusting Plate(B) A 37 ZHEB) 1
E-34 DSC-AA000200 Screw(11/64" n=28) TI-tA}L 1
E-35 PWS-AAQ00400 Washer 2t 1
E-36 DPN-AD0O00500 Thread Release Shaft o EFIF 1
E-37 DSC-BF001100 Screw(3/16" n=28) E LA 1
E-38 CTR-CC000200 Thread Release Bar H =37 HES 1
E-39 DSC-FA001400 Hinge Screw for E-38 A =57 HEE ciual 1
E-40 CTR-BJOO0O100 Thread Release Bar Guide o =527 258 2 1
E-41 DSC-BJ000300 Screw(9/64" n=40) ELiA 2
E-42 DSN-AAQ00300 Nut HE 2
E-43 CTA-BJ0O00300 Thread Detecting Plate & 2 x| 1
E-44 CTA-BJ000400 Thread Detecting Plate Guide X ehy 1
E-45 CTA-BN00O100 Thread Detecting Plate Ring AEE W g 1
E-46 DSC-BA001700 Screw X T ELIAL 1
E-47 DPN=-AAD22100 Thread Release Pin A =378 1 Mar.02.12
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty
Period

F=1 DSD-ABO00100 Thread Trimming Sol. Ass'y AP el o0 S(X) 18et
F-2 CTT-BB000500 Thread Trimming Sol. Bracket APE gellcolE =23 1
F-3 DSC-BADO0S00 Screw(3/16" n=28) ELAL 4
F-4 DWS-AAQ00600 Stopper Washer AEDH EotM 4
F-5 DSN-AADD0900 Nut(11/64" n=40) HE 2
F-6 CTT-CM00Q101 Link for F=1 APE gelcol= EH g3 1 Mar.08.12
F-7 PSC~-AC001400 Screw(M4xP0.7) ELbAL 1
F-8 CTT-KC000100 Thread Trimming Shaft A % 1
F-9 DCL-AA000400 Thread Trimming Shaft Collar ALE % 7t 2
F-10 DSC-CB000700 Screw(M5) E LA} 4
F-11 CTT-FB000100 Rubber Washer A & 18 244 1
F-12 CTT-CM0O00200 Thread Release Lever MEFI Ay 1
F-13 DSC-GA000100 Thread Release Lever Hinge Screw A £F7] 8l chobat 1
F-14 DSN-AA000400 Nut(15/64" n=28) HE 1
F=15 CTT-CC000400 Thread Trimming Connecling Rod A o RE 1
F-16 PBR-GB000100 Rod End(R) Rod End($) 2
F-17 PSN-AA000200 Nut{M5) HE 2
F=18 CTT-CB000400 Thread Trimming Driving Link Ass'y AP TE BA(E) 1Set
F-19 DSC-CBO00500 Screw(15/64" n=28) E|LbA 1
F-20 DSP-AAQ00700 Thread Trimming Shaft Spring AR & AT 1
F-21 CTT-CL000200 Thread Trimming Cam Roller AE Y 288 1
F-22 DPN-ADO00600 Pin Al Y 229 & 1
F-23 CTT-BJ000101 Thread Trimming Driving Link Stopper AHE T8 83 AEH 1
F-24 CTT-DG000100 Thread Trimming Cam AlE # 1
F-25 DSC-CB000400 Screw(1/4" n=40) E LHAL 2
F-26 CTT-BJ000300 Thread Release Notch o =57 A 1
F-27 PSC-AC001500 Screw(M4xP0.7) ElLIAL 2
F-28 PWS—-AA000200 Thread Trimming Cam Washer AP W EILEAL 24M 2
F-29 DSC-BF001200 Hinge Screw (11/64" n=40) APE o1E RE ChutAb 2
F-30 DWS-AAD00600 Washer 24 1
F=31 CTT-CB000100 Thread Trimming Connecting Link AbE dE g3 1
F-32 DSC-FB000400 Hinge Screw APE I 3 ChbA 1
F-33 CTT-CC000600 Thread Trimming Connecting Bar Al AZE 1
F-34 DSC-FB000300 Hinge Screw AE GIEE CHpAL 1
F-35 DSN-AA000800 Nut(3/16" n=28) AVE 28 chALE HE 1
F-36 DSC-AA0DD401 Link Stopper Screw a3 A LA} 1
F-37 DSP-AB000300 Return Spring AlE S el 228 1
F-38 DSC-HD000200 Spring Holder Anag ol 1
F-39 CTT-BJ004700 Needle Plate &l 1
F-40 DSC-BCO00100 Screw(11/64" n=40) A o E LA 4
F~41 CTT-GL0O00900 Needle Plate Cover(HA) A HH-F 2 & !
F-42 DSC-BB000300 Screw A B 2] FELpAL 2
F-43 CTT-NB000100 Fixed Knite(BL) DHHA(2H ME £8) 1
F-44 DSC-BF002000 Screw(9/64" n=40) ELEAL 2
F-45 CTT-NA0C1400 Moving Mes = oA 1
F-46 DSC-FA002300 Hinge Screw 0| & chotal 1
F-47 DWS-AA002800 Washer(1=0.6) & B A 24A4(10.6) 1
F-48 CTT-CA000300 Moving Mes Link S 223 1
F-49 ATT-PS000800 Thread Trimming Lever "B" AP 2e"B” 1
F-50 CTT-CL000100 Thread Trimming Lever Ring AtE 2l & 1
F=51 DSC-FGO00101 Thread Trimming Lever Shaft APE 2le & i Dec.16.11
F-52 ATT-PS000600 Thread Trimming Lever "A" AbE s A" 1
F-53 DSC-BF002100 Thread Trimming Lever Screw AlE 2lle] DHAL 1
F-54 DSC-BJ0O0D800 Screw(11/64"n=40) HLiAL 1
F-55 PWS—-AAQ00200 Washer 2AM 1
F-56 CHK-HH000200 Bobbin Stopper 7100l 1
F-57 DSC-BJ0O00200 Screw E|LbA 2
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Applied

Ref. No. Parts No. Note Name of Parts o5 Qty Period
F-58 PTC-AG000200 Cable Tie #Holg Etol 1
F-59 DSC-CBO00700 Screw Bels FHLAL 1
F-80 PSN-AA000600 Nut(M8) HE 1
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Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty ;
Period

G-1 CYF-BC000400 Y-Frame(R) y-Fai 2l(F) 1
G-2 CYF-BC000300 Y-Frame(L) Y- 2l () 1
) AYF-PS000800 Y LM-Guide Y-LMZI0| =
G-4 PSC-AC002800 Screw(M3xL8) AL 16
G-5 CYF-BJ005300 Fixing Plate for Timing Belt(Y) ElO|Z M E DHIHY)
G-6 CYF-BB004400 Y-Driver Bracket Yol|& =ati 2
G-7 PSC-AC013400 Screw(M3xL10) LEAL 16
G-8 PWS-AAQ001900 Washer(@3) 24 16
G-9 PBT-BC001600 Y—Moving belt Y 0| & W E(18-55M-785 Open type) 2
G-10 CYF-BJ005400 Bearing Bracket HoE 23l
G-11 PSC-AC013000 Screw(M4 xL8) LpA} 16
G-12 DPL-BC003700 Y-Moving Timing Pulley Y-0| & Eto|Y Fa| 2
G-13 DCL-AB002900 Collar Y-0| & Zaf Ao &l 72t 4
G-14 PSC-AC002000 Screw(15/64~N28) LEAL 26
G-15 PBR-AAQQ3200 Bearing ZH| 0 2(60027) 4
G-16 CYF-KF000300 Y=-Driver Shaft YTER 1
G-17 CYF-BB004900 X—Axis Bearing Bracket Xujo{ & =eal 1
G-18 PSC-AC003400 Screw(M6xL20) LA} 10
G-19 PBR-BA003800 Needle Bearing L& o 1
G-20 DPL-BC003800 Y-Driven Timing Pulley =% Eloly &al 1
G-21 PBT-BC001500 Y-Driving Belt Y7 EQE 20-55M-350 1
G-22 DPL-BC004000 Y-Driving Motor Timing Fulley Y735 2E Elo|Y Ee| 1
G-23 CYF-BB004200 Y-Motor Bracket YRE 2213 1
G-24 PSC-AC004000 Screw(M5XL12) LA 4
G-25 04-0035-AU10 Sticker AE|H 1
G-26 PWS-AA000900 Washer(@5) =M 33
G-27 CYF-BB005100 Y-Motcr Adjusting Bracket Y2E =H Bapy !
G-28 PSC-ACO011800 Screw (M4xL10) LEAL 2
G-29 CYF-BJ005200 Y—Motor Adjusting Plate Y2E =HM 1
G-30 PMT-BJ000300 Y—-Motor Y2 Eq 1
G-31 PSC-AC013200 Screw(M5XL15) LA 8
G-32 CYF-BB005000 X-Tension Base YZER XH H|o| A 2
G-33 DPL-BC003900 Driven Timing Pulley for “Y" Shaft Yol& E5 Etoly Eal 2
G-34 PBR-BAD03700 Needle Bearing UE Holg [
G=35 PWS-AAQ03100 Slide Washer 2FM 6
G-36 CYF-KC002600 Y-Driven Shaft YEE & 2
G-37 PSC-CB000200 Screw(M4xL4) LA 4
G-38 CYF-LB000200 Y-Tension Plate YRR = 2
G-39 PSC~AC002200 Screw(M4xL10) LEAL 4
G-40 PWS-AA000200 Washer(@4) 2hM 5
G-41 PSC-AC003900 Screw(M5%L15) LEA} 2
G-42 CYF-BB004601 Connecting Bracket(R) YO| &% el (R) 1 Dec.21.11
G-43 PSC-AC004000 Screw(M5xL12) LA} 8
G-44 CXF-BA001800 X Driving Base XTE HlolA 1
G-45 PSC-AC005800 Screw(MBxL15) LEAL 3
G-46 PWS-AA000600 Washer(@6) 24 5
G-47 DPL~BC004100 X~-Driving Mator Timing Pulley XT& 26 Ejo|Yy Ee| 1
G-48 PBR-CA000100 Bearing Holder Set Hojg &6 AE 1Set
G-49 DPL-BC004200 X-Moving Timing Pulley X0|& Eto|2) E2| 1
G-50 DPL-BC004300 X-Moving Driven Timing Pulley Xol& E5 Elo|Y Ze| 1
G-51 CXF-BJ003401 X-Motor Plate X2 E| FET 1
G-52 PSC-AC001300 Screw(M5xL20) LA 11
G-53 PMT-BJ000800 X-Motor X2E 1
G-54 CXF-BB003200 X-Motor Tension adjusting Bracket X2E Ee =¥ =23 1
G-55 PSC-AC007100 Screw(M4 x1.25) LA} 3
G-56 PWS-AA003200 \Washer(@4) 2k 1
G-57 CXF-KC001100 X-Timing Pulley Shaft A XEtol g Eel 5 1
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Applied

Ref. No.|  PartsNo. | Note Name of Parts o g Q'ty ,
3 Period
G-58 DWS-AAD15500 Y-Pulley Washer vEel 2tM 1
G-59 PBR-AA003300 Bearing | 0f 21 (6001 ZZNR) 2
G-60 DCL-AA007800 Y-Driving Shaft Collar YTS& 72t 1
G-61 DBT-BC000300 X—Moving Driven Timing Pulley X& S Elojd &Eal 1
G-62 PBT-BC0O01700 X=Moving Belt XTE WE 20-S5M-260 1
G-63 CMB-BB008100 X-Cover Bracket X-F =22l 2
G-64 PSC-AC011800 Screw(M4xL10) LA 1
G-65 CYF-BB004500 Connecling Bracker(L) YOl & @ 2ali(H) 1
G-66 CXF-BB003100 Y-Axis tension adjust base XA =3 #olx 1
G-67 CXF-KC001000 Y-Tension Shaft X R 1
G-68 PSC-CB000200 Screw(M4xL4) LA} 2
G-69 CXF-BB003500 Bracket for Y=Driving Motor A XEE Eel 2213 A 1
G=70 CXF-BB003600 Bracket for Y=Driving Motor B XS E Bel 2213 B 1
G=71 PSC-AC002000 Screw(M6xL20) LpA} 4
G-72 CXF-BJ003600 X Shaft Adjusting Bracket X& Zef =3 2213 1
G-73 PSC-AC002200 Screw(M5xL15) A} 6
G-74 FSC-AC008700 Screw(M5x125) LA} 1
G=75 CYF-BB004700 Y=Sensor Plate YA B 1
G-76 PSC-AC013500 Screw(M3xL5) LpA} 2
c=77 CYF-BB004300 Y-Sensor Bracket YHM a3 1
G-78 PSC-ACO011900 Screw (M4 xL10) LA} 2
G-79 GP-014837-01 Sensor A 1
G-80 AXF-PS001000 X LM-Guide X-LMZ}0| = 1
G-81 PSC-AC013200 Screw(M5xL15) A 4
G-82 PBT-BC001800 X=Moving Belt X 0|4 YWE 18-S5M~1105 1
G-83 CXF-BA001800 X-Moving Base X-014& HjojA 1
G-84 DSC-AC000100 Screw(M5xL12) LA} 8
G-85 CXF-BJ003500 Fixing Plate for Timing Belt(X) Elo|Y WE DHEHX) 1
G-86 PSC-ACO13000 Screw(Md x1.8) LA} 4
G-87 CXF~BB003300 X=Sensor Plate XA A 1
G-88 CXF-BB003400 X=Sensor Bracket XM M EelZl 1
G-89 PSN-AA000700 Screw(M5xL12) LA} 2
G-90 GP-014837-01 Sensor A 1
G-92 CXF-LAQ00500 X=Driving Belt Cover X-T3 YWE #Hy 1
G-93 PSC-ACO13000 Screw(M4 x1.8) E LA} 5
G-94 PSC-AC013300 Screw(M6XL15) X=0] & Ol A E LA} 4
G-95 CXF=FZ000200 X-Driving Belt Cover Rubber(A) X-75 HWE HH DF(A) 1
G-96 CXF-FZ000300 X~Driving Belt Cover Rubber(B) X-T5 HE HH 1F(B) 1
G-97 CXF-FZ000400 ¥-Driving Belt Cover Rubber(C) X-T8 HWE HY 1F(C) 1
G-98 CYF-BJ005500 Spacer 2luof 24 AHolM 1
G-99 PBR-FA001300 Block 2|L|0] §Al 3t E 749 BHY 1
G=100 SC-001810-00 Screw(M5xL45) LpA} 2
G-101 PSA-AA000100 Shaft AMEE 1
G=-102 PCL=AAQ00100 Set Collar ME Zi2} 4
G-103 PSA-BC000100 Shatt Guide AIZE 7i0|= 2
G-104 CXF-BB003700 X~Motor Fan Bracket X-2E W =22i3 1
G-105 CYF-BB004800 Y-Motor Fan Bracket Y-2E @ 223l 1
G-106 CMB-LAO019401 X—-Motor Cover X-2E F{b{ 1 Dec.21,11
G-107 CA-0049849-01 Motor Fan 2E| W 2
G-108 PSC-AC004400 Screw{M4xL25) LEAHM4xL20) 9
G-109 PSC-AC004500 Screw(M5xL10) LpAHMSXL10) 2
G-110 PWS-AA000800 Spring Washer ATE M 2
G-111 PWS-CAQ00800 Washer 2N 2
G-112 PSC-AC005500 Screw(M4xL15) LHAHMA4xL15) 8
G-113 PSC-AC001300 Screw(M5xL20) LA} 8
G=-114 DSC-HC003700 Stud Screw H 2} K| X|LEAL 1
G=-115 PSN-AAQ00900 Nut HE 1
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Ref. No. Parts No. Note Name of Parts = g Q'ty Period
G-116 PSC-BB001300 Screw FAl EHELEAL 1
G-117 PWS-AA000900 Washer 2N 1
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Applied

Ref. No. Parts No. Note Name of Parts o ) Q'ty
Period
H-1 CCP-BB004200 Clamp Bracket 2z =22l 1
H-2 CCP-BB004400 Upper Clamp Arm(R) o 2T AT) 1
H-3 CCP-BB004300 Upper Clamp Arm(L) A YT el 1
H-4 PSC-AC002000 Screw(MBxP1xL20) A EYm of B2l ELpAL 4
H-5 PWS-AA000600 Washer A 2YI o 2213 (54 6) 4
H-6 CCP-BK001900 Block for Adjusting Position(R) i =H 2($) 1
H-7 CCP-BK0O01800 Block for Adjusting Position(L) #xl =" (=) 1
H-8 PSC-AC002200 Screw(M4xP0.7xL10) x| =M 25 EHuial 4
H-9 DSC~-HZ001400 Bolt x| =N BE 2
H-10 PPP-CA004000 Cylinder A (SMC MGPM12-10) A2 (A) 1
H-11 PPP-AB001200 Speed Controller(AS131F-M5-04) AU ZEEB A 2
H-12 CCP-BAQ00S00 Cylinder Base Body AHElH dlojlA 3 1
H-13 PSC-AC008900 Screw(MBxP0.8xL12) A2 oA F& HLbAL 4
H-14 CCP-KC001800 Guide Shaft Jl0lE & 2
H-15 DSC-BF001100 Screw(M5xP0,8xL5) JlolE & YHELIAL 4
H-16 CCP-BAO00700 Cylinder Base A8 Holx 1
H-17 PSC-CB000200 Screw(M4xP0.7xL5) MBI HOolA DHLIAL 4
H-18 PSC-AC003900 Screw(M5xP0,8xL15) MBI Eial 4
H-19 CCP-BADD0B00 Clamp (M) Base EHI(H) ol 1
H-20 PSC-ACO013000 Screw(M4xP0.7xL8) B Z(B) Hlo] & ELEAL 4
H-21 CCP-BLO02600 Clamp (M) SYE(E) 1
H-22 PSC-AC002200 Screw(M4xP0,7xL.12) SYI(T) E-tAL 4
H-23 PWS-AAD00200 Washer SYI(B)24M (5 84) 4
H-24 CCP-GJ000100 Low Feed Plate(M) 53 SIHE) 1
H-25 PBR-AAQ07200 Bearing 2z wiolg 8
H-26 CCP-BD000200 Bearing Housing #Ho1g st 4
H-27 PSC-AC013000 Screw(M4xP0, 7xL8) H o1 2 519 ELAL 8
H-28 CCP-BJ0O0O3700 Bearing Stopper Hojg ~EH 4
H-29 PSC-AC007500 Screw(M3xP0.5xL6) Hoj3 AEH ELjA} 8
H-30 CCP-BL002700 CV Stopoer CVAEH 2
H-31 PSC-AC013000 Screw(M4xP0.7xL8) CV AEH HUEAL 2
H-32 CCP-KC001700 Clamp Shaft 2¥Z = 2
H-33 CCP-BFO00B00 Clamp Shaft Holder 2T & &0 6
H-34 PSC-AC002200 Screw(MaxP0, 7xL10) BT £ 0 LA 6
H-35 CCP-BLO02300 Clamp syz 4
H-36 CCP-BL002400 Clamp A 2T A 1
H-37 CCP-BLD02500 Clamp B 2YZ B 1
H-38 PSC-AC007500 Screw(M3xP0.5xL6) ST LA 6
H-39 CCP-CA0D1800 Clamp Shaft Link g3z = 33 2
H-40 PSC-CB000200 Screw(M4xP0, 7xL5) BYT X g3 AHELIAL 2
H-41 PPP-CADD3900 Cylinder B (CJPD15-10D) HEH(B) 2
H-42 GP-033924-00 SMC AS121F-M5-04 ~nE ZEEB 4
H-43 PPP-AAQ01400 Quick Coupling(PY0400) UHEE 2
H-44 CCP-BM000800 Block for Cylinder Rod delo] 22 88 2
H-45 DSC-FA017700 Screw for Clamp Shaft Link BHUIZ & g3 GiLiAl 2
H-46 PSN-AA003300 Nut(M4) BUE= & @3 g HE 2
H-47 CCP-BAQ0OD600 Cylinder Base AT go| A 2
H-48 PSC-AC004500 Screw(M5xP0.8xL10) A2 80| A FELEAL 4
H-49 CCP-BJ003600 Cylinder Hinge Shaft Stopper AR BIXH AEH 2
H-50 PSC-AC013500 Screw(M3xP0.5xL6) MR 8IX|H AEH FLiAL 4
H-51 CCP-KC001600 Cylinder Hinge Shatt AEH BIXF 2
H-52 CGA-GJO01701 Low Feed Plate(L) st = THEH 1 Feb.07.12
CGA-GJO01700 Low Feed Plate(L) SHi| £ W) 1 Aug.10.09
H-53 CGA-GJ001801 Low Feed Plate(R) 3tu E T(F) 1 Feb.07.12
CGA-GJO01800 Low Feed Plate(R) 3in = THS) 1 Aug.10.09
H-54 PSC-BBOD1200 Screw(M3xP0.5xL5) SHI S T ELpAL 16
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Ref.No.| PartsNo. | Note Name of Parts = = Qiyh| Aoeied
Period
H-55 DCL-AF000100 Collar w0l Fiet 4
H-56 PSC-CB002900 Screw(M4xP0.7xL4) H g ?tar H ELIA
H-57 PWS-AA003300 Washer oty
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty ;
Period
=l CLB-JD000300 Qil Wick 22 7 1
-2 CLB=JGQ00300 Oil Hose 2@ &2 1
=3 CLB-JL0O01000 Qil Return Felt A gf 22 gE"A" 1
-4 CLB-JLO01102 Arm Qil Return Felt ofets EHF WE 1 Oct.22,10
-5 CLB-JGO00100 Qil Hose for |-4 ofets ElF HE 2% 52 2
-6 CLB-BG000200 Qil Hose Holder(L) 2e A Fol(th) 2
=7 DSC-B8J000200 Screw(11/64" n=40) ElLIAL 7
1-8 CLB-BG000300 Balance Lubrication Plate A o o 3
1-9 CLB-JL00C200 Balance Lubrication Felt g g dE 1
I-10 DSC-BF002400 Screw(9/64" n=40) E LA 2
1-11 CLB-JLO01201 Bed Oil Return Felt HES B2tF HE 1
=12 CLB-JG000200 Oil Hose for |-18 HES EF HE 22 52 1
I-15 CLB-BG000600 Cable Holder 2 SAHOI(CH) 1
I-16 DPK-CB001300 Bed Oil Wick Rubber Cap = 74 25 oy 1
=17 CLB-JJ000100 Oil Window & 2
I-18 CLB-JNO00100 Qil Gauge 24 Holx| 2
-19 CLB-FA000100 Oil Window Rubber Ring FE D88 2
1-20 DWS-AA000500 Washer 2t 1
1-21 CLB-BH000200 Needle Bar Oil Wick Holder slEd 27 Tl 1
|1-22 CLB-BG00O0100 Needle Bar Crank Rod Lubrication Plate |8hE 333 2€ g 1
1-23 PTC-AG000200 Cable Tie # 0| & Elo| 5
1-24 CLB-BH000100 Oil Hose Holder(B) 2 EAZF0|(B) 1
1-25 CLB-JL000500 Felt dE 3
1-26 PTC-AHO00100 Cable Holder AHolg 0 1
=27 CJB-=JL000600 Felt i E 1
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Applied

Ref. No. Parts No. Note Name of Parts = H Qty
Period
J=1 PPP-AAQ01400 Quick Coupling(PY0400) 2 HEY 2
J=2 PPP-AD000100 Air Hose ((4) oo &~ - 1.5mm
J-3 AS-003597-00 Solenoid Valve Ass'y #2)| 0| S WE(X) 1Set
J=4 PSC-DCO00100 Screw(Md, L=35) DE LA} 4
d=5 PPP-ADO00200 Air Hose oflof &~ 0.5 600mm
J-6 PPP-AAD0CB00 Elbow Union P 7 PLO6-02 1
J=7 PPP-BGO00100 Air Pressure Swilch Ue] A9 % 1
J-8 PPP-BD000100 Filter Regulator ZE 2l gefolE 1
=5 PSC-DCO000100 Screw(M5xP0.8) 1=0 DEHLAL 2
J-10 DWS-AA002100 Washer M 2
J-11 PSN-AAQCO700 Nut(M5x908 H=35) L E 2
J-12 PPP-AG000100 Finger Valve HH we 1
J-13 PPP-AAD0Q500 Quick Joint Plug P.EPE B E 1
J=14 PTC-AG000200 Cable Tie H ol & Eto| 5
J=15 CA-001090-00 Pneumatic 1/0 Cable =2 &4 #Aol= D ES-023 1
J-16 GP-013106-00 Cable Holder HolE gol 1
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Applied

Ref. No. Parts No. Note Name of Parts = Q'ty
Period
K-1 CST-LH000800 Table Stand Ejol & cia| 1 Aug.10.09
K-2 CST-AC000600 Body HiC| 1 Nov.17.09
K-3 PSC-AAD00300 Body Connecting Bolt dic] o BE 4
K-4 PWS-AA003400 Washer Hic] o1 #E 2iM 4
K-5 PWS-CA002100 Spring Washer HiC| oz BE AZEl oly 4
K-6 PSN-AAD00400 Nut Hic| o1 L E 4
K-7 CST-LAQ00201 Body Cover (F) HiC| F o e 1 Jan,10,12
CST-LA000200 Body Cover (F) HiC| F o e 1 Nov.17.09
K-8 PSC-BH001200 Screw(M5x18) LEAL 6
K-9 CST-AD0O00S00 Table Supporter A Ejol 2 2EA 2
K-10 PSC-DA000100 Screw(M6x1.25) SLEAL 12
K-11 CST-ADO01000 Table Supporter B Ello] 2 EB 2
K=12 03006MC-8119 Screw(M3xL6) LEA} 7
K=-13 CST-AD0OO1100 Table Supporter C Hiol 8 2alC 1
K-14 PSC-AC005200 Screw(M10XL25) Hol & gHa THEHLIA 32
K-15 PWS—CA0Q1700 Spring Washer Elo| 8 g3 DFLIAL AT g 21N 32
K-16 CMB-LB007300 Needle Plate Support Cover A B XX FHe A 1 Nov.17.09
K=17 DSC-BCO00100 Screw(11/64" n=40) E|LtAL 4
K-18 CMB-LF000900 Film For Needle Plate Support Cover A o XX He A ZE BE 1 Aug.10.09
K-19 CTT-LF000200 Film For Needle Plate A 3E UE 1
K-21 CMB-LB007400 Needle Plate Support Cover B B o x|x| 7 B 1
K=22 PSC-BB000900 Screw(M4x110) LA} 6
K-23 CST-BB004200 Dust Plate Bracket oix|2to] =23 8
K-24 PSC-BH001300 Screw(M4 XL10) LEAL 16
K-25 GP-013002-00 Dust Plate x| 2to| 4
K-26 PSC-AC013600 Screw(M3xL5) H x| 20| DELIAL 24
K-27 CST-LGO03100 Table(L) Ef| O £ (&) 1 Nov.17.09
K-28 CST-LG003200 Table(R) Elo|&(F) 1
K-29 PTC-AFD00200 Roller BODY(X) & 4
K-30 PSC-AC003400 Screw (M6, L20) BODY(X) E2 TELIA} 16
K-31 CST-BB004000 Hinge &lx| 2
K-32 PSC-AC007200 Screw(M6xL20) LA 4
K-33 DPN-ADDC8700 Hinge Stud Bx o 2
K-34 DWS-AAD15600 Washer E1x| 2tM 2
K-35 CST-JA002200 Oil Pan Ass'y 29 gol(x) 1
K-36 PSC-BHOO1300 Screw(M4xL10) 2 Ho|(E) DHLAL 4
K-37 CST-BK000100 Arm Support Link Block ot uia 2l3 Be
K-38 PSC~-AC008900 Screw(M5%L15) ot erE 23 @2 LA 4
K-39 DPN-ADOO8800 Arm Support Link Pin et g 1
K—40 CST-LAD0D100 Body Rear Cover HiC| 3o M ]
K-41 GP-034448-02 Table Supporter Holg 2x X 1 Nov.17.09
K-42 PSN-AA000400 Nut(M8) L E(M8) 4
K-43 CST-BA000400 Support(L) A X[ X| 40" B" 2] (£ 1
K-44 CST-BAO0DDS00 Support(R) E X X| 6" B" WA () 1
K-45 SC-001821-00 Screw(M4xL12) DELAHMAXL12) 7
K-46 CST-BB000800 Oiler Holder HIC|22E &0 1
K-47 CLB-JPO00100 Nipple SUSYULE 1
K-48 PWS-CA000800 Spring Washer AT oLy 24
K—49 PWS-AAQ01500 Washer 2t 25
K-50 PSC-AC013000 Screw(M4xL8) LA 1
K-51 CAC-JB000100 Oil Bottle 28 FRE 1
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Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
L-1 PTL-BA000100 Driver(L) =2jo|# (k) 1
L-2 FTL-BA000200 Driver(M) =210l 8 () 1
-3 PTL-BA000200 Driver(S) =atol s (/1) 1
L=4 PTL-CB000100 Spaner(@x10) A7 1
|=5 CAC-JB000100 Oiler 2 FRE 1
L-6 GP-002421-00 Qil -l 1
L-7 - Needle(DPx17 MR4,0) HHE(DPX17 #18) 10
L-9 CHK-HB000700 Bobbin ]
L-10 PTL-AB000Q100 L-Shaped Wrench LA 3 &[{2mm) 1
=11 PTL-AB000300 | ~Shaped Wrench LA} &l 2| (2.5mm) 1
L=12 PTL-AB000500 L-Shaped Wrench LA &l x| {3mm) 1
L-13 PTL-AB000400 L-Shaped Wrench LA &l x| (4mm) 1
L-14 PTL-AB000200 L-Shaped Wrench L&} 8l x| (5mm) 1
=15 01-002C-ZIZA Fuse(5A(T5L)) B =(5A(T5L)) 2
L-16 05-003B-AU10 Fuse(0.5A({T500L)) £ =(0.5A(T500L)) 2
Bl 10-001C-PTO1 Fusa(3.15A(T3.15)) B =(3.15A(T3.15)) 1
L-18 91-101C~120H Head Cover 0|4 7 1
L-19 01-001C-ZIZA Fuse 7A BE=T7A 1
L-21 CAC-MHO000100 Accessory Bag U M| A 2| Ul 1
L-22 CST-MF000100 Thread Stand Ass'y Ao Zol(x) 1Set
=23 GP-035649-03 Option |Lower Feed Plate(L/H)-Option A au| SEHEH-ME AL2E A 1 Nov.17.09
L-24 GP-035650-03 Option |Lower Feed Plate(R/H)-Option B sl SRH2)-ME Al2t B 1 Nov.17.09
L-26 01-007B-CPT1 Fuse 6.3A 7= 6.3A 1
L-27 - Inner Box Ol L a4 1
L-28 - CD Manual CD o 7 1
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Applied

Ref. No. Parts No. Note Name of Parts = H Q'ty
Period

M-1 10-001A-PTO1 Control Box HEE "t~ 1

M=-2 06020MC-7113 Bolt Control Box(M6xL20) TEE 9~ =2 BE(M6XL2D) 14

M-3 10-003S-SW66 Spring Washer Control Box UEE WA =3 AR 2N 14

M-4 91-001C-PT10 Flat Washer Control Box HEE 4iA xol H oM 14

M-6 GP-050297-00 Front Cover Control Box TEE A A My 1 Oct.25.10
10-002A-PTO1 Front Cover Control Box HEE 2t~ TY 2y 1

M=7 10-003M-PT01 Screw Control Box o Fe EQ LA} 4

M-8 10-003A-PT01 Cover Control Box THES A 7 1

M-9 10-003M-PT01 Screw Cover THEE A Fb| ] LiA} 8

M-16 BD-000961-00 Power Board Ass'y e P E(x) 1Set | Jan.06.11
02-0000-PT18 Power Board Ass'y g2 E(=x) 1Set

M-17 SC-000683-00 Screw Ass'y (M4 XL10) ol EE =2 LIAHZE)MAXL10) 43Set

M-20 10-104A-PT18 Transformer EfiA O 1

M-21 07-0255-3701 Screw Ass'y EA TH X LEANE) 4Set

M-22 BD-000582-03 Step Board Pyl 1 Sep.01.10

M-24 10-104A-PT10 X-Y Board Radiator X-Y B i 1

M-25 SC-000883-00 Screw(M4xL10) b o E LA} 4

M-26 EP-000291-00 Fan Ass'y SEI|(x) 18et

M=-27 01-001B-CPT2 Fan Cover S82| 7y 1

M-28 01-002M-AU12 Bolt Fan (M4x0,7 L=35) S87 =gl BE 4

M-29 09-0415-3701 Nut Fan{M4) S8 =2 HE 4

M-30 BD-000296-14 Main Driving Board Ass'y F&E RBE(X) 1Set | Aug.04.11
BD-000296-12 Main Driving Board Ass'y EH BE(E) 1Set | Sep.18.10

M-31 10-0025-SW66 Screw Ass'y For Main Driving Board (M3x0.51=7) |F& 22 =2 BE(X) 55et

M-32 10-115A-PT10 Radiator Main & e 1

M-33 SC-000683-00 Screw Ass'y (M4 xL10) F& grdE =9 LIAHE) 4Set

M=-34 10-012M-PT10 Stud Main Driving Board (3-5-15) F& BT A E(3-5-15) 2

M-35 SC-000683-00 Screw IPM (M4x0.7 L=10) IPM &g LHAKE) 2Set

M-38 10-003M-PT10 Screw Bridge Diode(M4xL16) HEIX| ClO|2E =g LA} 1

M-39 BD-000239-04 1/0 Board Ass'y QO BE(=) 1Set Mar.28.12
BD-000239-02 1/O Board Ass'y I/Q BE(=x) 1Set Nov.04.11

M-40 SC-001089-00 Screw Ass'y 1/0O Board(M3xL7) 110 EE =@ LHAHE) 5Set

M-41 03-010A-PT10 Stud (3-5-37) /0 £ E AHE (3-5-37) 4

M-42 03-011A-PT10 Stud (3-5-42) /0 BEE AEE (3-5-42) 2

M-43 BD-000940-00 486 CPU Board Ass'y 486 CPU 2 E(X) 1Set Qct.25.10
BD-000894-00 486 CPU Board Ass'y 486 CPU BEE(X) 1Set Sep.15.09
BD-000208-08 CPU Board Ass'y CPU BEE(x) 1Set

M-44 08-002M-SW67 Stud CPU P.C.B (3-5-10) CPU EE ~E{E(3-5-10) 4

M-45 GP-050302-00 Connecting Plate 1/O & CPU 170, CPU i m 1 Jan,13.11
10-003B-PT10 Connecting Plate I/O & CPU 1/0, CPU HE T 1

M-46 15-0225-1000 Screw Connecling Plate 1/0, CPU HE T Z2ILIAL 4

M-48 10-006M-PT10 Isolation Bushing "B" Heigy's” 4

M-49 10-005M-PT10 Isolation Bushing “A” EHEEAA 4

M-50 GP-038188-00 Cover CPU P.C.B CPU, P.C.B 714 1

M-51 10-003M-PTO1 Screw Ass'y For CPU P.C.B Cover CPU, P.C.B 7{8{ £ LIAHE) 28et

M=52 10-008A-PT10 Cover Connectlors U E 7 1

M-53 10-003M-PTO1 Screw Ass'y For Connectors Cover ZYE] e =2 LIANE) 4Set

M-54 GP-011049-00 Sticker Caution -t 28 ~EH 1

M=55 01-0043-BT01 Sticker Replacing Filter HE mat AE1FH 1

M-57 22-1811-PTO1 Control Box Ass'y HEE 9 (E) 15et

M-58 01-001C-ZIZA Fuse 7A 250V FETA 1

M-59 01-002C-ZIZA Fuse 5A 250V #= 5A 1

M=-60 04-005C-ZIZA Fuse BA 250V = BA 1

M=-61 05-003B-AU10 Fuse 0.5A 250V #=0.5A 2

M-62 10-001C—~PTO1 Fuse 3.15A 250V #=3.15A 1

M-63 04-0018-PT10 Encoder Sticker | ~E|H 1

M-64 04-002S-PT10 Synchro Sticker 432 AEFH 1
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Applied

Ref. No. Parts No. Note Name of Parts =3 = Qty :
Period

M-65 09-025R-8C53 Rubber Cap nRopy 1

M-66 10-0085-PT10 \oltage Sticker HetAaret AEIH 1

M-67 15-026M-1000 Cable Tie #H 0l & Elo](421x]) 20

M-70 CA-004880-00 Step Motor Output Cable A8 2 &2(SPS-011) 1 Nov.16.09
01-102A-PT10 Step Motor Qutput Cable A8 9 E{H(SPS-011) 1

M-71 02-101A-PT10 Power Input ALEAFE 21 )& (SPS-008) 1

M-72 02-102A-P310 Synchro Connect Cable A3z HolE(SPS-003) 1

M-73 02-103A-PT10 Solencide Power Cable Zaf| 0| =X (SPS-014) 1

M-74 02-104A-PT10 Main Driving Motor Power FE2E 8 HAU(SPS-015) 1

M-75 02-105A-PT10 Step Motor Power Cable A~EH2E{ 8 M (SPS-016) 1

M-76 03-101A-PT10 Key Input Cable 7| &l & #lol & (SPS-001) 1

M-77 03-103A-PT10 Digital Speed Cable C| x| & % = #| 0] # (SPS-004) 1

M-78 03-104A-PT10 Motor Control Cable DE{H 0|4l & # 0| #{SPS-005) 1

M-79 03-106A-PT10 Switch Input Cable g A 2% 2l8 30| £ (SPS-007) 1

M-80 CA-004945-00 Air Solenoide Qutput Cable Zotaa ol =& Aol B(SPS-010) 1 Nov.16.09
03-108A-PT10 Air Solenoide Output Cable Bo&Ed ol =& #H ol E2(SPS-010) 1

M-81 03-207A-PT10 electrical Solenoide Output Cable M7|&a 0l =& #H ol 2 B (IBD-009) 1

M-82 02-106A-PT10 Fan Cable Yzt 70| B(SPS-017) 1

M-83 12-002B-5050 Sensor/Switch Cable MM /22 %] 70| & (50-3) 1

M-84 02-203A-PS10 Main Driving Motor Output Cable F2oe| &8 H0lE(SPS-018) 1

M-85 CA-001916-04 CPU FDD Control Cable CPU FDD Mo & ¢l 70| 2(SPS-013) 1 Jan.08.11
CA-001916-03 CPU FDD Control Cable CPU FDD ®Mo{ &2l #0|2(SPS-013) 1 0ct.25.10

M-86 03-102A-PT10 Communication Cable EAZHOIE (SPS-012) 1

M-87 GP-046265-00 486 CPU Card Sticker 486 CPU 7I= HA| ~E|H 1 Sep.15.09

M-88 45-002A-2516 Control Box Bracket FEE st 2apl 1

M-89 GP-049857-02 USB Board Bracket USB BE B2l 1 0ct.25.10

M-90 070185C-8118 Screw(M3xL8) USB BE B2l DEUIAL 4

M-91 GP-049858-01 USB Connector Cover USB 74 E #bi 1 0ct.25.10

M-92 SN-000323-01 USB Connector Cover Nut UsB H4E A 2H HE 1 Oct.25.10

M-93 8D-000927-00 USB Joint Board USB ZQIE BE 1 0Oct.25.10

M-94 01-011C-WE10 USB Board Stud USB 2E DA AEE (3-0-10) 2

M-95 SC-001099-00 Screw(M3xL7) USB 25 DE LA} 2

M-96 CA-005277-00 USB Connector Cable USB 217 Aol & 1 0ct.26.10

M-97 SC-000684-00 Screw(M3xL10) USB 2E DE LiAl 2
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Applied

Ref. No. Parts No. Note Name of Parts = g Q'ty ;
Period
N-2 AS-000298-00 Operation Box Stand Ass'y SHOlM BA ARE (X) 1
N-3 08087SC-4113 Hex. Socket Screw |04 BtA ARE (X)) DELIAL 2
N-4 150958W-4115 Spring Washer LHH O|M HtA ARE (X) AT QLY 2
N-5 0B041SW-1111 Washer DH|O|M HtA ABKE (E) 2pM o
N-6 19035CA-T121 Hinged Block BIxl 25 1
N-7 08075C-4113 Hex. Socket Screw BIx| E5 DELA 1
N-8 150958W-4115 Spring Washer BIX| B8 AT 24N 1
N-9 08041SW-1111 Washer BIX| 25 24M 1
N-10 19039CW-T121 Adjusting Bolt BIx| B85 =FLIA 1
N-11 19040CA-UKD1 Holder Bracket &0 1
N-12 080625C-4113 Hex. Socket Bolt (M5xL20) #O DHLIAL 4
N=13 16019SW-4115 Spring Washer (@5) EO AX3 otM 4
N-14 16018SW-1111 Washer (@5) &0 24 4
N-15 22044CA-W121 Holder 2Ha oM HA FH 1
N-16 22052CW-A021 Bush 2nzo]H gtA FO 7H0|E R4 1
N=-17 10-001M-PTO1 Hex. Socket Bolt (M6xP1.0, L=50) SiajojMetA O ZI0|ER Y OFHLIAL 4
N-18 16014SW-4115 Spring Washer E0|MYA & JI0|ERY ATYM 4
N-19 0B057SW=-1111 ‘Washer molMetA E 7H0| =24 24M 4
N-20 14060AF-4517 Hex. Socket Set Screw R 0lM A FCO DELIAL 4
N-21 0151275-306H Nut (M6) H 0N gtA E0 DHYE 4
N-23 11-0000-5050 Operation Box Ass'y LIz 0]M YA (X) 1Set
N=23-1 11-001A-5050 Membrane Switch el A2% 1
N-23-2 11-001B~-5050 Key Plate 7| Eell0lE 1
N-23-3 11-0015-5050 Screw for Key Plate (ST2.6XL4.5) 7| Zell0|E ELIAL (ST2.6XL4.5) 5
N-23-4 EA-000471-02 LCD LCD 1 Oct.21.10
10-005A-CPT1 LCD LCD 1
N-23-5 BD-000921-04 O/P Board DIFEE 1 Apr.04.12
BD-000921-03 O/P Board QiFREES 1 Aug.04.11
BD-000821-02 Q/P Board QP EE 1 Aug.22.11
BD-000921-01 O/P Board [2])sil—b= 1 Oct.21.10
03-0000-5050 O/P Board QP 2= 1
N-23-6 GP-052396-00 Front Cover tor O/P O/P HH H 1 Jun.02.11
N-23-7 GP-052397-00 Rear Cover for O/P O/P F8H Hy{ 1 Jun,02.11
N-23-8 11-002B-5050 LED Cover LED {8 3
N-23-9 11-003B-5050 Sensor Cover MM #He 1
N-23-10 12-001M-PT10 Rubber Magnet for Q/P O/P 15 A4 2
N-23-11 11-0025-5050 Screw for Q/P Cover (ST2.9%L8 ) OP 7{t{ E LA} (ST2.9%L8) 6
N-23-12 11-003A-5050 OP Unit Cable OP 74 o #Holg 1
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Applied

Ref. No. Parts No. Note Name of Parts = 3 Q'ty
Period
01 11-012A-PT11 Foot Switch Ass'y 24 (x) 1Set
Q-2 11-006A-PT11 Base Foot Switch 2l A M Hioj~ 1
0-3 11-1000-PT11 One Step Stroke Ass'y 16H 2 AR R|(X) 1Set
0-3-1 10-001A-PT11 Cover LA x| Hu 1
0-3-2 10-001C-PT11 Bushing Al 2A 1
0=-3-3 10-0015-SW68 E-Ring E-2 1
0-3-4 10-002A-PT11 Switch Base EHEE AR x| o]~ 1
0-3-5 10-003A-PT11 Switch Shaft S A9k & 1
0-3-6 10-003B-PT11 Stopper C w A C 1
Q=37 10-004A-PT 11 Micro Switch olo| A2 A9%| 1
0-3-8 10-005B-PT11 Stopper B W AEH B 1
0-3-9 10-0068-PT11 SpringA W AEE A 1
0-3-10 10-007B-PT11 Guide Cover W 710|E Y 1
0-3-11 10-007S-PT11 Spring B Yo ATZEB 1
0-3-12 10-009M-PT11 Screw A9 x] FLbAb 1
0-3-13 10-018B-PT11 Switch Cover (S) S A E] A () 1
0-3-14 10-021M-SW6EE Screw Guide Cover (M3XL6) 710l E F{tf X QILiat 4
0-3-15 10-0025-SW66 Screw Ass'y (M3xL8) 10| E Hjol A XEg] LA 4
0=3-18 10-0068-PT11 Guide Base 10| E o] & 1
0-3-17 10-005B-PT11 Guide A 7I01E A 1
0-3-18 10-0075-PT11 Spring C 223 ¢ 1
0-3-19 10-006S-PT11 Stopper A AEH A 1
0-4 11-2000-PT11 Two Step Stroke Ass'y 2ch ghE AR X[ (X) 1Set
0O-4-1 10-001A-PT11 Cover LIARIX] Ay 1
0-4-2 10-001C-PT 11 Bushing A 7Y 1
0-4-3 10-0015-SW68 E-Ring E-& 1
0-4-4 10-002A-PT11 Switch Base gk A 9] Hjo] & 1
Q-4-5 10-003A-PT11 Switch Shat ok A9k & 1
0-4-6 10-003B-PT11 Stopper C 2o AEH C 1
0-4-7 10-004A-PT 11 Micro Switch ojo| A2 A9|%| 2
0-4-8 10-005B-PT 11 Stopper B UE AEHB 1
O-4-9 10-0065-PT11 Spring A Ao A 1
0-4-10 10-007B-PT11 Guide Cover g 70| E 1
0-4-11 10-007S-PT11 Spring B U ATRB 1
0-4-12 10-009M-PT 11 Screw 220 x| FbAl 1
0-4-13 10-0078-PT11 Switch Cover (L) LA x| Hu(tH) 1
0-4-14 10-021M~-SWE6 Screw Guide Cover(M3xL6) 7H0|E F{8] ZRILiAL 4
0-4-15 10-0025-SW66 Screw Ass'y (M3xL8) 70| £ ol A =g LhAL 4
0-4-16 10-0068-PT11 Guide Base 710l £ ol 1
0-4-17 10-005B-PT11 Guide A JlolE A 1
0-4-18 10-007S-PT11 Spring C AngC 1
0-4-19 10-006S-PT11 Stopper A AEH A 1
Q-4-20 10-002B-PT11 Stopper B 2EH B 1
0-5 08-015C-3701 Clip 4N 28 4N 1
0-6 SC-000683-00 Screw Clamping Cable Ass'y(M4xL10)  [# 0l 8 Fol ZLIAHE) 1Set
0-8 GP-053206-00 Cover Foot Switch Al B S O] F8] 1 Jul.01,11
0-9 SC-000683-00 Screw Ass’y For "A"Foot Swilch Cover (MAXL10) |21 4) B &l Hjo|A Fe| ZILIAHE) "A" 2Set
0-10 10-0025-SW66 Screw Ass'y For "B Foot Switch Cover (M3%L8) ol Al H G Hjo|A Hel EILIAHZE)"B” 63et
0-11 11-002M-PT 10 Sponge A EX| 2
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01-001B-CPT2|Fan Cover 45 | M=27 10-002A-PT11 |Switch Base 51 | O-4-4]|11-1000-PT11 |One Step Stroke Ass'y | 51 0-3
01-001C-ZIZA |Fuse 7A 43 L-19 10-002B-PT11 |Stopper B 51 |©0-4-20] [ 11-2000-PT11 |Two Step Stroke Ass'y | 51 O-4
01-001C-ZIZA |[Fuse 7A 250V 45 | M=58 | [10-0025-5W66|Screw Ass'y (M3xL8)| 51 |0-3-15| |12-001M-PT10|Rubber Magnet for O/P | 49 |N-23-10
01-002C-ZIZA |Fuse 5A 250V 45 | M-59 | [10-0025-SW66|Screw Ass'y (M3xLB)| 51 [0-4-15| | 12-002B-5050 |Sensor/Switch Cable | 47 | M-83
01-002C~ZIZA |Fuse(5A(T5L)) 43 | L-15 | [10-0025-3WB6 [k Wiz (o X 51 | 0-10 | | 14060AF-4517 |Hex, Socket Sst Screw | 49 | N-20
01-002M-AU12|Bolt Fan (M4x0.7 L=35) 45 | M=28 | [10-0025-SWE6 |iaals)ir 2 45 | M=31 15-0225-1000 |Screw Connecting Plate| 45 | M-46
01-004S-BT01 |Sticker Replacing Filter | 45 | M=55 | |10-003A-PTO1|Cover Control Box 45 | M-8 15-026M-1000|Cable Tie 47 | M-67
01-007B-CPT1|Fuse 6.3A 43 L-26 10-003A-PT11 |Switch Shaft 51 [ 0-3-5| [150955W-4115|Spring Washer 49 N-4
01-011C-WE10|USB Board Stud 47 | M=94 | |10-003A-PT11 |Switch Shaft 51 | O-4-5 | [150955W-4115|Spring Washer 49 | N-8
01-102A-PT10|Step Motor Qutput Cable | 47 | M=70 10-003B~PT10|Comnecting Plate /G & CPU | 45 | M—-45 | |160145W=-4115|Spring Washer 49 | N-18
0151275-306H |[Nut (M6) 49 | N-21 | [10-003B-PT11 [Stopper C 51 | 0-3-6| [16018SW-1111|Washer (@5) 49 | N-14
02-0000-PT18 [Power Board Ass'y 45 | M—16 | |10-003B-PT11 [Stopper C 51 | 0-4-6 | [16019SW-4115{Spring Washer (@5) | 49 | N=13
02-101A-PT10|Power Input 47 | M-71 10-003M-PTO01 |Screw Ass'y For Connzctors Cover | 45 | M=53 19035CA~T 121 |Hinged Block 49 N-6
02-102A-PS10|Synchro Connect Cable | 47 | M=72 10-003M-PTO1|Screw Ass'y For CPUP.CBCover | 45 | M-51 19039CW-T121 |Adjusting Bolt 49 | N-10
02-103A-PT10|Solenocide Power Cable | 47 | M-73 10-003M-PT01|Screw Control Box 45 M-7 19040CA-UKO1 |Holder Bracket 49 | N-11
02103ET-UKO1 [Emergency Switch Sticker | 7 A-24 10-003M-PT01|Screw Cover 45 | M-2 22044CA-W121 |Holder 49 | N-15
02-104A-PT10 [Main Driving Motor Power | 47 | M=74 10-003M-PT10|Screw Bridge DiodelM4xL1E) | 45 | M-38 | |22052CW-A021|Bush 49 | N-16
02-105A-PT10 [Step Motor Power Cable 47 | M-75 | |10-0035-SW66 [Spring Washer Control Box| 45 | M-3 22-1811-PT01 [Control Box Ass'y 45 | M=57
02-106A~-PT10|Fan Cable 47 | M-82 10-004A-PT11 |Micro Switch 51 | 0-3-7 | |46-002A-2516 |Control Box Bracket | 47 | M-88
02—203A—PS10 |Main Driving Wotor Dutput Cable 47 | M—-84 | [10-004A-PT11 [Micro Switch 51 | 0=4=7 | [91-001C-PT10|Flat Washer Control Box 45 M-4
03-0000-5050 [Q/P Board 49 |N=23-5| | 10-005A-CPT1|LCD 49 |N-23-4| [91-101C~120H|Head Cover 43 L-18
03006MC—-8119|Screw(M3xL6) 41 | K=12 | |10-005B-PT11|Guide A 51 |0-3-17| |ABW-PS000201[Bobbin Winder Base | 7 | A-40
03-010A-PT10|Stud (3-5-37) 45 | M=41 10-0058-PT11 |Guide A 51 |0-4-17| |ABW-PS000300[Bobbin Winder Ass'y 7 A-39
03-011A-PT10|Stud (3-5-42) 45 | M-42 10-005B-PT11 |Stopper B 51 | 0-3-8 | |[AMB-PS000300|Thead Tension Adjusting Assy 9 A-63
03-101A-PT10|Key Input Cable 47 | M=78 10-005B-PT11 |Stopper B 51 | 0-4-8 | |AMB-PS000600|Hook Cover Ass'y 15 | C-16
03-102A-PT10|Communication Cable | 47 | M-86 | |10-005M-PT10|Isolation Bushing "A"| 45 | M-49 | |AMB-PS000800(Thread Guide with Three Holes| 7 | A-=18
03-103A-PT10|Digital Speed Cable | 47 | M=77 10-006B-PT11|Guide Base 51 |0-3-16| |AS~000299-00 |Operation Box Stand Ass'y| 49 | N-2
03-104A-PT10|Motor Control Cable | 47 | M-78 | |10-006B-PT11|Guide Base 51 |0-4-16| |AS-003597-00 [Solenoid Valve Ass'y | 39 | J-3
03-106A-PT10|Switch Input Cable 47 | M=79 | |10-006M-PT10|Isolation Bushing “B"| 45 | M—-48 | |ATA-PS000200 |Secord Thread Tensen Adustngbssy | 21 | E-16
03-108A-PT10|Air Solencide Qutput Cable] 47 | M-80 10-0065-PT11 |Spring A 51 | O-4-9 | |ATA-PS0C0101 |Ttvead Tension Adusting Ass yiHA)| 21 E-1
03-207A-PT10 |electrical Solenoide Output Cable | 47 | M-81 10-006S-PT11 |SpringA 51 | 0-3-9 | [ATA-PS000300 [Thead Tension Adiusting Assy(HA)| 21 E-1
04-001S-PT10|Encoder Sticker 45 | M-63 10-006S-PT11 [Stopper A 51 |0-3-19| |ATA=PS000700 |Thead Tension Adjusting AssyIMAI| 21 E-2
04-0028-PT10{Synchro Sticker 45 | M-64 10-006S-PT11 |Stopper A 51 |0-4-19] |ATT-PS000600 |Thread Trimming Lever “A” 23 | F-52
04-0035-AU10|Sticker 27 | G-25 | |10-007B-PT11|Guide Cover 51 |0-3-10| |ATT-PS000800|Thiead Tnmming Lever ‘8" 23 | F-49
04-005C-ZIZA |Fuse 8A 250V 45 | M=60 | |10-007B-PT11|Guide Cover 51 |0-4-10| |AXF-PS001000{X LM-Guide 29 | G-80
05-003B-AU10|Fuse 0.5A 250V 45 | M-61 | [10-007B-PT11 |Switch Cover (L) 51 |0-4-13| [AYF-PS000800|Y LM-Guide 27 | G-8
05-003B-AU10|Fuse(0.5A(T500L)) 43 | L-16 | [10-007S-PT11|Spring B 51 |0-3-11| |[BD-000208-08|CPU Board Ass'y 45 | M-43
06020MC-7113{Bolt Control Box(M6XL20) | 45 M=-2 10-007S-PT11 |Spring B 51 |0-4-11| |BD-000239-02I/0 Board Ass'y 45 [ M-39
07018SC—-8118|Screw(M3xL8) 47 | M=90 | |10-0075-PT11 [Spring C 51 [0-3-18] |BD-000239-04|1/0O Board Ass'y 45 | M-39
07-0255-3701 |Screw Ass'y 45 | M-21 10-007S=PT11 [Spring C 51 |0-4—18| |BD-000296-12 [Main Driving Board Ass'y | 45 [ M=3C
08-002M-SW6&7|Stud CPU P.C.B (3-5-10} | 45 | M—-44 10-008A-PT10|Cover Connectors 45 | M=52 | |BD-000296—-14 [Main Driving Beard Ass'y | 45 [ M-3C
08-015C-3701|Clip 4N 51 0-5 10-008S5-PT10 |Voltage Sticker 47 | M-66 | |BD-000582-03(Step Board 45 | M-22
08041SW-1111{Washer 49 N=5 10-008M-PT 11|Screw 51 |0-3-12| |BD-000894-00[486 CPU Board Ass'y 45 | M-43
08041SW—-1111|Washer 49 N-9 10-009M-PT11|Screw 51 |0-4-12| [BD-000921-01]|0/P Board 49 |N-23-5
08057SW-1111|Washer 49 | N=19 | |10-012M-PT10|5tc Main Driving Board (3-5-151 | 45 | M=34 | [BD-000921-02|0/P Board 49 |N-23-5
080623C—4113 |Hex. Socket Bolt (M5x120) 48 | N-12 10-018B-PT11 |Switch Cover (S) 51 |0-3-13| |BD-000921-03|0/P Board 49 |N-23-5
0B07SC-4113 |Hex. Socket Screw 49 N=7 10-021M—-SW66|Screw Guide Cover (M3XLE) 51 |0-3-14] |[BD-000921-04|0/P Board 49 |N-23-5
080B7SC-4113|Hex. Socket Screw 49 | N-3 10-021M-SW66|Screw Guide Cover(M3xLe) 51 |0-4-14| |[BD-000927-00|USB Joint Board 47 | M-93
09-025R-SC53|Rubber Cap 47 | M-65 10=104A=PT10|X=Y Board Radiator 45 | M-24 BD-000940-00/486 CPU Board Ass'y 45 | M-43
09-0415-3701 [Nut Fan(M4) 45 | M—29 10-104A-PT18|Transformer 45 | M-20 | |BD-000961-00|Power Board Ass'y 45 | M-16
10-001A-PTO1 |Control Box 45 | M-1 10~-115A~PT10|Radiator Main 45 | M-32 | |CA-001090-00Pneumatic I/O Cable | 39 | J-15
10-001A-PT11 |Cover 51 | 0=3-1 11-0000~-5050 |Operation Box Ass'y | 49 | N-23 CA-001916-03|CPU FDD Control Cable| 47 | M-85
10-001A-PT 11 |Cover 51 | O-4-1 | | 11-001A-5050 |[Membrane Switch 49 |N-23-1| [CA-001916-04|CPU FDD Control Cable| 47 | M-85
10-001C-PT01 |Fuse 3.15A 250V 45 | M-62 | | 11-001B-5050|Key Plate 49 [N-23-2| |CA-004880-00|Step Motor Output Cable | 47 | M=70
10-001C-PTO1 |Fuse(3.15A(T3.15)) | 43 | L-17 11-0015-5050 [Screw for Key Plate (5126145 | 49 [N-23-3| | CA-004945-00|Air Solenoide Output Cable) 47 | M-80
10-001C-PT11|Bushing 51 | 0-3-2| | 11-002B-5050|LED Cover 49 |N-23-8| |CA-004949-01 [Motor Fan 29 | G-107
10-001C-PT11|Bushing 51 | 0-4-2 | |11-002M-PT10|Sponge 51 O-11 CA-005277-00|USB Connector Cable 47 | M=96
10-001M=PTO1 |Hex. Socket Bolt (N6xP1.0,1=50) | 49 | N=17 11-0025-5050 |Screw for 0/P Cover [ST2.9%(8) | 49 |N-23-11| |[CAB-AA003801 |Arm 7 A-1
10-0015-SW68|E-Ring 51 | 0-3-3| [11-003A-5050 |OP Unit Cable 49 |N-23-12| |CAB-AB003301 |Bed 7 A-2
10~-0015~SW68|E-Ring 51 | 0-4-3 | |11—-003B-5050 |Sensor Cover 49 |N-23-9| |CAC-JB000100|0il Bottle 41 | K-51
10-002A-PTO01 |Front Cover Control Box| 45 M-6 11-006A-PT11 [Base Foot Switch 51 0-2 CAC-JB000100|Qiler 43 L=5
10-002A-PT11 [Switch Base 51 | O-3-4 11-012A-PT11 [Foot Switch Ass'y 51 o-1 CAC-MHO00100|Accessory Bag 43 L=21
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CBW=-BAQ00300|Bobbin Winder Action Body 7 | A-55 | |CLB-JGOQ0300|0il Hose 37 -2 CPB-KC000100{Presser Adjusting Bar| 17 | D-54
CBW-BH000100|Bobbin Stopper 7 A-58 CLB-JJ000100 |Oil Window 37 1-17 CPB-KF000100|Presser Shaft 17 | D-38
CBW-BJ000100|Bobbin Winder Action Plate | 7 | A-54 CLB=-JL000200 |Balance Lubrication Felt a7 -9 CPM=BB000100|Cylinder Fixed Bracket | 17 D=3
CBW~-BJ000200|Bobbin Winder Adusting Plate | 7 A-47 CLB-JLO00500 |Felt 37 |1=25 CPM-BM000200|Cylinder Connecling Shaft | 17 D=5
CBW-BN000100|Babbin Stand 9 A-60 CLB-JL0O01000 |Oil Return Felt A 37 123 CPM-CA000300|Lifting Link C 17 =9
CBW-CM000100|Bobbin Winder Lever 7 A-46 CLB-JLO01102 |Arm Oil Return Felt 37 -4 CPM-CB000100|Lifting Link B 17 | D-12
CBW-CP000100|Bobbin Winder 7 A-42 CLB-JL0O01201 |Bed Oil Return Felt 37 =11 CPM-CLO0C100|Lifting Link B Roller 17 | D-19
CBW-DZ000100|Bebbin Winder Adjusting Cam | 7 A-51 CLB-JNOOO100[Oil Gauge 37 1-18 CPM-CMOQ0200|Lifting Link A 17 | D-25
CBW-FAQ00100|Bobbin Winder Action Ring| 7 A-44 CLB-JP000100 |Nipple 41 K-47 CPM=-KF0O0O0100|Lifting Link B Shaft 17 | D=13
CBW-FAQ00200|Bobbin Winger Shalt Rubber Ring 7 A-45 CLS-KF000100|Lcwer Shaft L] =1 CST-AC000600|Body 41 K-2
CBW-KC000100(Bobbin Winder Lever Shaft| 7 | A-50 | [CMB-BB000S00 |Needi Plate Support Cover Bracket| 9 A-75 | |CST-ADO000900|Table Supporter A 41 K-9
CBW-KZ000200|Bobbin Winder Shaft | 7 A-41 CMB-BB00 1500 |Nezd Plate Support Cover BrazketlL) 9 A-80 | |CST-AD001000|Table Supporter B 41 K-11
CCP-BA000600|Cylinder Base 33 | H-47 | |CMB-BB00680O [Nesdke Plate Scpoort Covst BraskelE-2 | 9 A-82 | |CST-ADO01100|Table Supporter C 41 K-13
CCP-BA000700|Cylinder Base 33 | H=16 | |CMB~-BB0O06900 [Neede Plate Scpport Cover BracketiR-1) | 9 A-83 | |CST-BA000400|Support(L) 41 K=43
CCP-BA000800|Clamp (M) Base 33 | H-19 | |CMB-BB00B100[X-Cover Bracket 29 | G-63 | |CST-BA0DD500|Support(R) 41 | K-44
CCP-BA0D0S00|Cylinder Base Body 33 | H-12 CMB-BH000100|Felt Holder 9 A-99 | [CST-BB0O00B0O|Qiler Holder 41 K-46
CCP-BB004200|Clamp Bracket 33 | H-1 CMB-BJ001800|Am Thread Guide Bracket| 7 A-8 CST-BB004000 Hinge 41 | K-31
CCP-BB004300|Upper Clamp Arm(L) | 33 [ H-3 CMB-FC000200|Left Cover Gasket 7 | A-35 [ |CST-BB004200/Dust Plate Brackel 41 | K-23
CCP-BB004400|Upper Clamp Arm(R)| 33 | H-2 | |CMB-FC000700|Face Plate Gasket 7 A-4 | |[CST-BB0O07101 Switch Bracket 9 | A-B4
CCP-BD000200|Bearing Housing 33 | H-26 | |CMB-FC005300|Gasket for Arm Cover| 7 A-22 | |CST-BKO00100/Arm Support Link Block | 41 K-37
CCP-BF000600|Clamp Shaft Holder 33 | H-33 | [CMB-FD000100|Bed Rubber F A-33 CST-JA002200 Qil Pan Ass'y 41 K=35
CCP-BJ0O03600|Cylinder Hinge Shaft Stopper | 33 | H-49 | |CMB-HK0O00101|Thread Guide(L) 7 A-14 | |[CST-LA0OD0100|Body Rear Cover 41 K-40
CCP-BJ003700|Bearing Stopper 33 | H-28 | |CMB-HKO00400|Thread Guide(L) 7 | A-10 | |CST-LA000200|Body Cover (F) 41 K-7
CCP-BKOO1800 |Block for Adjusting Position{L) | 33 H-7 CMB-HK000501 [Thread Guide(R) 7 | A-15 | |CST-LAOOO201|Body Cover (F) 41 K-7
CCP-BK001900 |Block for Adjusting Position{R)| 33 | H-6 CMB-HK001000|Thread Guide Plate 9 | A-65 | |CST-LGO03100(Table(L) 41 | K-27
CCP-BL002300|Clamp 33 | H-35 CMB-HK001200|Arm Thread Guide 7 A-12 CST-LG003200|Table(R) 41 K-28
CCP-BL002400|Clamp A 33 | H-36 | |CMB=HMOO00100|Thead Tension Adjusting Shaft 9 A-64 CST-LHO00800|Table Stand 41 K-1
CCP-BL002500|Clamp B 33 | H-37 CMB-JB000100|Silicon Tank 9 A-97 CST-MF000100 |Thread Stand Ass'y 43 L=22
CCP-BL002600|Clamp (M) 33 | H-21 CMB-JJ000100|Silicon Qil Window 9 | A-100 | |[CTA-BAQOO100|Thread Tension Adiusting Bady 21 E-3
CCP-BLO02700|CV Stopper 33 | H-30 CMB=JL000101|Silicon Felt 9 A-98 CTA-BD000100|Spring Cover 21 E-10
CCP-BM0O00800|Block for Cylinder Rod | 33 | H-44 | |CMB-LAQ00800|Take-up Lever Cover| 7 A-27 | |CTA-BD000200|Spring Cover 9 | A-69
CCP-CAC(01800|Clamp Shaft Link 33 | H-39 | |[CMB-LAD01600{Top Cover 7 A-37 | |[CTA-BJO00100|Spring Stopper 21 E-13
CCP-GJ000100|Low Feed Plate(M) 33 | H-24 | |CMB=LA001800|Face Plate 7 A-3 CTA-BJ000 100 |Thread Tansion Spring Stoppet 9 A-68
CCP=-KCO001600|Cylinder Hinge Shaft | 33 | H-51 CMB-LA003300|Cover For Hook Oil 15 | ¢-15 | |CTA-BJO00200|Presser Plate for E-8| 21 E-9
CCP-KC001700|Clamp Shaft 33 | H-32 | |CMB=LA015401|Cover for Arm 7 A-20 | |CTA-BJ000300|Thread Detecting Plate | 21 E-43
CCP-KC001800|Guide Shaft 33 | H-14 CMB-LA019300|Motor Cover 9 A-T2 CTA-B8J000400|Thread Detecling Plate Guide | 21 E-44
CGA-GC002100|Presser Foot (Palette) 18 | D-61 CMB-LA019401 [X-Motor Cover 29 | G-106 | |CTA-BNOOO100|Thread Detecting Plate Ring 21 E-45
CGA-GC019100|Presser Foot (Palette) 19 | D-61 CMB-LB000100]|Left Cover 7 A-34 | [CTA=HLO00100|Thread Guide Disk 21 E-8
CGA-GJO01700|Low Feed Plate(L) 33 | H-52 | |CMB-LB007300|Neadie Plate Support CoverA | 41 | k=16 | |CTA-HLOO0100[Thread Tension Disk | 9 | A-66
CGA-GJD01701 |Low Feed Plate(L) 33 | H-52 | |[CMB-LB007400 [Nezdle Plate Support Cover B | 41 K-21 CTA-HM0OO00100|Thigad Tension Adiusting Shalt 21 E-4
CGA-GJO01800 |Low Feed Plate(R) 33 | H-53 | |CMB-LD000200|Caution Sticker 7 A=T CTA-HMO00200|Second Thvead Tension Adusting Shaft | 21 E-17
CGA-GJO01801 [Low Feed Plate(R) 33 | H-53 | |CMB~LD007100|CE Mark A-95 | |CTH-CBOO0100|Thread Take-Up Lever Crank [ 11 | B-10
CHK-HAQ00400|Hook 16 | C-12 CMB-LFO00900 |Fim For Needie Plate Suppor Cover A 41 K-18 CTH-CC000100|Needle Bar Crank Rod 11 B-13
CHK-HB00O700|Bobbin 15 | ‘€13 CMB-NB000100|Bobbin Winder Mes A-61 CTH=-CJ000100|Needle Bar Crank 11 B-9
CHK-HB000700|Bobbin 43 L-9 CNB-BF000100|Needle Bar Holder 11 B-15 CTH-HJ000100|Thread Take-Up Lever | 11 B-8
CHK-HC001300|Bobbin Case 15 | c-14 | [cNB-CDO00100[Needle Bar Guide Block| 11 | B=17 | [CTR-BBO00200 iz f s fhest lmaig R 21 | E=22
CHK-HH000200|Bobbin Stopper 23 | F-56 | |CNB—-HKO000100|Thzad Guds for Needle BarlH) 11 | B=25 | |CTR-BHO00600|Thread Release Connecting Rod 21 | E-24
CHP-CL000100|Hand Pulley Roller 11 B-41 CNB-HK000100|Thead Guids for Needle BarlM) 11 B-26 CTR-BJ000100]|Thread Release Bar Guide | 21 E-40
CHP-CP000100|Hand Pulley 11 B-45 | [CNB-KAD00100|Needle Bar 11 | B-21 CTR-BJ000400|Thread Release Adjusting PltelA] | 21 E-32
CHP-KZ000200|Hand Pulley Shaft 11 | B-40 | |cPB-BB000100|Posiion Link Stopper Brackst | 19 | D-64 | |CTR-BJO00500|Thiead Rekease Adustng PetelB) | 21 | E-33
CJB-JLO00600 |Felt 37 | 1-27 CPB-BF000100|Presser Bar Holder 19 | p-57 | |cCTR-BJ0008001 |Thread Release Stopper| 21 | E-29
CLB-BGO00100 [Needi Bar (rank Rod Luoncation Plale | 37 | 1-22 CPB-BH000100|Finger Guard 19 | D-73 | |CTR-CA001000(Thread Release Link | 21 E-20
CLB-BG000200|0il Hose Holder(L) 37 1-6 CPB-CA000100|Positicn Link 17 | p-s0 | |[CTR-CC000200|Thread Release Bar 21 E-38
CLB=-BG0O00300 [Balance Lubrication Plate | 37 -8 CPB-CAD00200|Presser Link 17 | D-44 | [CTT-BB0O00500|Tniead Timming Sol. Bracket | 23 F=2
CLB-BG000600|Cable Holder 37 1-15 CPB-CAQ00300|Presser Driving Link 17 | D-46 | |CTT-BJOO0O101 |Thiead Timming Drning Link Slopper | 23 | F-23
CLB=BG000700|Shuttle Lubricating Plate 15 | €-23 | [CPB-CB000100|Presser Fork Crank 17 | p=32 | |CTT-BJO00O300|Thread Release Notch | 23 | F-26
CLB-BH000100|0il Hose Holder(B) 37 1-24 CPB-CB000201|Presser Adjusting Arm 17 | D-39 | |CTT-BJ004700(Needle Plate 23 | F-39
CLB-BH0O00200 [Needle Bar Oil Wick Holder] 37 | 1-21 CPB-CB000202|Presser Adjusting Am | 17 | D-39 | [CTT-CA000300|Moving Mes Link 23 | F-48
CLB-FAC00100|0il Window Rubber Ring | 37 | 1-19 | |CPB-CC000100|Presser Cam Connegtion Rod | 17 | D=31 | [CTT-CBO0O100|Thrzad Trimming Connectrg Link | 23 | F=31
CLB-JD000300|0il Wick | 37 | 11 CPB-DCO00100|Presser Cam 17 | D29 | |cTT-CBO0040O|Thead Trmming Oring Lick Assy | 23 | F-18
CLB-JG000100|0il Hose for -4 37 | -5 CPB-FB000100 |Postion Link Stopoer Rubber | 19 | D-68 | [CTT-CCO00400|Thread Trimming Connectrg fod | 23 | F=15
CLB-JG000200|0il Hose for 1-18 37 | 112 CPB-KB000100|Presser Bar 17 | D-56 | [CTT=CCO00600|Thread Trimming ConnectingBar | 23 | F-33
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CTT-CLOQO100|Thread Trimming Lever Rin 23 | F-50 DBS-DA001000|Presser Shait Bushing A 17 | D-36 | |DSC-BFO00900 Screw 15 | c-22
CTT-CLO00200|Thread Trmming Cam Roller | 23 | F-21 DBS-DA001100|Presser Shaft Bushing B 17 | D-37 | |DSC-BFO01000|Screw (11/64°" n=40L=11)| 19 | D-58
CTT-CM000101|Link for F-1 23 F-6 DBS-DA001600|Hand Pulley Bushing | 11 B-38 | |DSC-BF001000|Screw (11/64" n=40) | 7 A-38
CTT-CM000200|Thread Release Lever| 23 | F-12 | [DBS-DB000100|Upper Shaft Bushing(F)| 11 | B=29 | |DSC-BFO01000|Screw(11/64" n=40) 7 A-5
CTT-DGO00100|Thread Trimming Cam | 23 | F-24 DBS-DB000200|Upper Shaft Bushing(M)| 11 B-32 | |DSC-BF001100{Screw 9 A-T8
CTT-FBO00100|Rubber Washer 23 | F-11 DBT-BCO00300 |X-Moving Drven Timing Pullsy| 29 | G-61 DSC-BF001100|Screw{3/16" n=28) 21 E-37
CTT-GLO0D900|Needle Plate Cover(HA)| 23 | F=41 DCL-AA000100|Upper Shaft Collar 11 B-33 | |DSC-BF001100|Screw(M5xP0.8xL5) 33 | H-15
CTT-KCO000100|Thread Trimming Shaft | 23 F-8 DCL-AAQ00400|Presser Driving Link Collar | 17 | D-48 | |DSC-BFQ01200 Hinge Screw (11/64" n=40) 23 | F-28
CTT-LF000200 |Film For Needle Plate| 41 K-1g | |DCL-AAQQQ400|Thread Trimming Shaft Collar | 23 F-9 DSC~BF001200|3crew(11/64" n=40) ¢] A-T3
CTT=NAOD1400|Moving Mes 23 | F-45 | |DCL=AADO0BOO|Lilling Link B Shalt Collar | 17 | D-15 [ |DSC-BF001500|Screw 11 | B-16
CTT=-NBO00100|Fixed Knife(BL) 23 | F-43 | |DCL-AAQ07800[Y-Driving Shall Collar | 29 | G-60 | |DSC-BF001600[Screw 11 | B=-14
CUS-BBO00501|Bracket For Idler 13 | B-65 | |DCL-AB002900|Collar 27 | G-13 | [DSC-BF001700|Screw 9 | A-59
CUS-BB000600|Base For Oscillator Gear | 11 | B-56 | |DCL-AF000100|Collar 35 | H-55 | |DSC-BF001800|Screw(1/8" n=40) 7 A-48
CUS—CF000100|Bobbin Winder Driving Wheel | 11 | B-30 | [DCR-AD000100|Coupling 11 | B-50 | |DSC-BF002000|Screw(9/64" n=40) 23 | F-44
CUS-DA000200|Link Cam 11 B-2 DGR-ABO00300|Upper Shaft Gear 11 | B-47 | |DSC-BF002100|Thread Trimming Lever Screw | 23 | F-53
CUS-KC000300|Oscillator Shaft 13 | B-62 | |DGR-AB000400|Oscillator Shaft Gear [ 13 | B-60 | [DSC-BF002200|Screw 9 | A-76
CUS-KF000201 |Upper Shaft 1 B-1 DGR-AC000100|Hand Pulley Gear “A"| 11 | B-35 | |[DSC-BF002200|Screw 9 | A-94
CWP-BB000700|Speed Conlroller Brackel 9 A-89 | [DGR-AC000100[Hand Pulley Gear “B"| 11 | B-37 | |DSC-BF002400|Screw(9/64" n=40) 7" | A=11
CWP-BGO00100|Air Wiper Pipe Holder| 9 | A-96 | [DPK-CB000100|Rubber CapilL) 7 | A-31 | |DSC-BF002400|Screw(9/64" n=40) 37 | =10
CWP-BQO00400|Air Wiper Pipe 9 A-90 | |[DPK-CB000200|Rubber Cap for Face Plate| 7 A-6 DSC-BF007100{Screw 11 | B-19
CXF-BA001800|X-Moving Base 29 | G-83 DPK-CB000300|{Cap 7 A-16 DSC-BF008400|Screw (3/16" n=32) 17 | D-14
CXF-BAQ01900|X Driving Base 27 | G-44 | |DPK-CB000400|Rubber Cap 7 A-32 | |DSC-BF010200|Screw{M3xp0.5 L=12.5) 9 A-92
CXF-BB003100|Y-Axis tension adjust base| 29 | G-66 | |DPK-CB000700|Rubber Cap 7 A-17 | |DSC-BF014300|Screw For Adjusting Qil | 15 | C-11
CXF-BB0O03200|¥-Motor Tension adustng Bracket | 27 | G-54 | |[DPK-CB0008O1 [Arm Upper Part Rubber Cap 7 A—29 | |DSC-BJO00100{Screw 11 B-4
CXF-BB003300|X-Sensor Plate 29 | G-87 | |DPK-CB001300|Bed Oil Wick Rubber Cap | 37 1-16 DSC-BJ0O00200|Fixing Screw 7 A-36
CXF-BB003400|X-Sensor Bracket 29 | g-88 | |DPL-BC000200|Lower Timing Pulley 16 c-2 DSC-BJ000200|Screw 23 | F=57
CXF-BB003500|Bracke: for Y-Driving Moter A | 29 | G-69 | |DPL-BCO03600|0scillator Shaft Timing Pully 13 | B-59 | [DSC-BJ000200|Screw(11/64" n=40) 7 A-26
CXF-BB003600|Bracke: for Y-Driving Meter 8 | 29 | G-70 | |DPL-BC003700{Y=-Moving Timing Pulley | 27 | G-12 | |DSC-BJ000200[Screw(11/64" n=40) | 15 | €-20
CXF-BB003700{X-Motor Fan Bracket | 29 | G-104 | |DPL-BC003800/¥=-Driven Timing Pulley | 27 | G-20 | [DSC-BJ000200|Screw(11/84" n=40) | 19 | D-72
CXF-BJ003401 |X-Motor Plate 27 | g-51 | [DPL=BCOO39000rmzn Timing Pulley for "Y' Shatt | 27 | G-33 | |DSC-BJ000200|Screw(11/64" n=40) | 37 -7
CXF-BJ003500 |Fixing Plate for Timing BehiX) | 29 | G-85 | |DPL-BC004000Y-Driving Matot Timing Pulley | 27 | G-22 [ |DSC-BJO00300|Screw(9/64" n=40) 7 | A-28
CXF-BJ003600 (X Shaft Adjusting Bracket | 29 | G-72 | [CPL-BCOO04100[x-Diving Metor Timing Pulley | 27 | G-47 [ |DSC-BJ0O00300 Screw(9/64" n=40) 21 E-41
CXF-FZ000200 |x-Dmang Beh Cover Rubber(A 29 | G-95 | [DPL-BC004200|X-Moving Timing Pulley | 27 | G-49 | |DSC-BJ0O00500|Screw 19 | D-70
CXF—=FZ000300 {X-Driving Belt Cover Rubber(8) 29 | G-96 | |DPL-BC0O04300|x-Moving Driven Tming Pulley | 27 | G-50 | |DSC-BJ000600|Screw(15/64" n=28) | 19 | D-65
CXF—-FZ0004 00 {¥-Drving Belt Cover Rubber ) 29 | G-97 | [DPN-AAD00300 [Presser Cam ConnectionRod Pn | 17 | D-34 | |[DSC-BJO00BOO|Screw(11/64"n=40) | 23 | F-54
CXF-KC001000|Y-Tension Shaft 29 | G-B7 DPN-AA001300|Shaft For Adjusting Qil 15 | C-10 | |DSC-BJO0O0Y00|Screw 9 | A-102
CXF-KC001100|X-Timing Pulley Shaft A| 27 | G-57 DPN-AAD01600(Solenoid Pin 17 D-6 DSC-BJ003400|Nut 15 | €21
CXF-LAD00500|X-Driving Belt Cover | 29 | G-92 DPN-AA022100|Thread Release Pin 21 E-47 DSC-CA000200|Screw(9/64" n=40) 21 E-5
CYF-BB004200|Y—-Motor Bracket 27 | G-23 DPN-ADO0Q300|Thrzad Take-Up Crank Shaft 11 B-18 | |DSC-CAQQ0400|Screw(11/64" n=40) 17 | D—-16
CYF-BB004300|Y—-Sensor Bracket 29 | G-77 DPN-ADOCOS5C0|Thread Release Shaft| 21 E-36 DSC-CB000100|Screw 11 B-31
CYF-BB004400[Y-Driver Bracket 27 G-6 DPN-ADCCO600|Pin 23 F-22 DSC-CB000300|Screw(11/64" n=40) 7 A-43
CYF-BB004500|Connacting Bracker(l) | 29 | G-65 | |[DPN-ADCO0S0O0|Lilting Link A Hinge Shaft | 17 | D-26 | |DSC-CB000300|Screw(M5) 19 | D-60
CYF-BB004601|Connecting Bracket(R) | 27 | G-42 | |DPN-AD008700|Hinge Stud 41 K-33 | |DSC-CB000400|Screw 11 B-36
CYF-BB004700[Y-Sensor Plate 29 | g-75 | |DPN-AD008B0C|Arm Support Link Pin| 41 | K-39 | |DSC-CB000400[Screw(1/4" n=40) 17 | D-30
CYF-BB004800|Y-Motor Fan Bracket | 29 | G-105 | |DPN-BB000100|Position Link Stopper | 19 | D-66 | [DSC-CB000400 Screw(1/4" n=40) 17 | D-40
CYF-BB004900|X-Axis Bearing Bracket | 27 | G-17 | [DSC-AA000200|Screw(11/64" n=28) | 21 | E-34 | |DSC-CB000400 Screw{1/4" n=40) 238 | F=25
CYF-BB005000|X-Tension Base 27 | g-32 | |DSC-AA0O00401|Link Stopper Screw | 23 | F-36 | |DSC-CB000400[Screw(15/64" n=28) | 11 | B-34
CYF-BB005100|Y-Motar Adjusting Bracket| 27 | G-27 | |DSC-AC000100|Screw(M5xL12) 29 | G-84 | [DSC-CB000500|Screw(16/64" n=28) | 11 | B-7
CYF-BCO00300|Y-Frame(L) 27 G-2 DSC-BA000100|Screw(1/8" n=40) 9 A-62 | |DSC-CB000500|Screw(156/64" n=28) | 23 | F-18
CYF-BCO00400|Y-Frame(R) 27 | G-1 DSC-BA000200[Screw(9/64" n=40) 19 | D-62 | |[DSC-CBO000700|Screw 25 | F-59
CYF-BJ005200 |Y-Motor Adjusting Plate| 27 | G-29 | [DSC-BA000500(Screw (3/16" n=28) 7 | A-21 | |D3C-CB000700|Screw (M5 p=0.8) 17 | D-49
CYF-BJ005300 |Fiing Plate for Tming BeltlY) | 27 | G-5 DSC-BA000500|Screw(3/16" n=28) 23 F=8 DSC-CB000700|Screw(11/64" n=40) | 11 | B-23
CYF-BJ005400 |Bearing Bracket 27 | G-10 DSC-BA001700|Screw 21 E-46 DSC-CB000700|Screw(11/64" n=40) 15 C-8
CYF-BJ005500|Spacer 29 | G-98 DSC-BB000300|Screw 23 F-42 DSC-CB000700|Screw(11/64" n=40) 9 | A-101
CYF-KC002600|Y-Driven Shaft 27 | G-36 DSC-BCO00100{Screw(11/64" n=40) 23 | F-40 DSC-CB000700|Screw(MS p=0.8) 17 | D=27
CYF-KF000300|Y-Driver Shatt 27 | g-16 | |DSC-BC000100|Screw(11/64" n=40) | 41 K-17 | |DSC-CB000700|Screw(M5) 28| =10
CYF-LB000200|Y-Tension Plate 27 | G-38 DSC-BD000100|Screw(3/16" n=28) 21 E-30 DSC—-FAQ00200 |Hand Pulley Roller Hinge Pin 11 B-42
DBS-DA000200|Needle Bar Bushing(U) | 11 B-22 DSC-BF000100{Screw 11 B-27 | |DSC-FAQ0Q0300 |Position Link Hinge Screw | 17 | D-51
DBS-DA000300|Needle Bar Bushing(l) | 11 | B-24 | |DSC-BF000200|Screw 11 | B-46 | [DSC-FA000400 |Presser Link Hinge Screw | 17 [ D-45
DBS-DA000700|Lower Shaft Collar 15 c-7 DSC-BF000700|Screw 11 B-6 DSC-FA0D0500 |Presser Adpsting Am Hinge Screw | 17 | D—43
DBS-DA000700|Lower Shaft Rear Bushing | 15 | C-6 DSC-BF000700|Screw(15/64" n=28) | 17 | D-33 | |[DSC-FA001400|Hinge Screw for E-38 | 21 | E-39
DBS-DA000800|Presser Bar Bushing | 19 | D-58 | |DSC-BF000800|Screw 11 B-5 | |DSC-FAD01500/|Thiead Release Link Hinge Screw | 21 | E—21

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




Index

Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
DSC-FAQ01601 |Hinge Screw A for E=24| 21 E-25 DWS-AADO1200|Washer 21 E-28 PPK-BAD00100|Spacer O-Ring(P15) | 11 B-49
DSC-FA002000 |Lifting Link C Hinge Screw | 17 | D=10 | |DWS-AA001900|Washer ] A-77 | [PPN-AF000100|Spring Pin (¢4, L=10) 11 B-43
DSC-FAQ02100 |Lifting Link B Hinge Screw | 17 | D—-20 DWS-AAD02100|Washer 39 | J-10 PPN=-AF000300|Spring Pin(¢$2x£9.8) | 15 | C-19
DSC-FAQ02200 |Lifng Link B Spring Hinge Serew | 17 | D-22 | |DWS-AAD02200|Washer 17 | D-8 | |PPP-AAQ00500|Quick Joint Plug 39 | J-13
DSC-FAQ02300|Hinge Screw 23 | F-46 | |DWS-AA002800(Washer{t=0.6) 23 | F-47 | |PPP-AAD00600|EIbow Union 39 J=6
DSC-FAQC03600|ldler Shaft 13 | B-69 DWS-AA003300|Washer 13 | :B=72 PPP-AA001400|Quick Coupling(PY0400) 33 | H-43
DSC-FAQ17700|Screw for Clamp Shaft Link 33 | H-45 | |DWS-AA015500|Y-Pulley Washer 29 | G-58 | [PPP-AA001400|Quick Coupling{PY0400) 39 d=t
DSC-FBO00200 |Hinge Screw B for E-24| 21 E-27 | |DWS-AAD15600|Washer 41 | K-34 | |[PPP-AB000200|Speed Controller 9 A—88
DSC-FBO00300|Hinge Screw 23 F=34 DWS-CAD00100 [Spring Washer 11 B-54 PPP-ABO01200]|Speed Controler{AS131F-M5-04) | 33 | H-11
DSC-FBO00400|Hinge Screw 23 F-32 EA-000471-02|LCD 49 |N-23-4| |[PPP-AD0O00100]AIr Hose (b4) 39 JEZ
DSC-FFO00100 |Presser Driving Link Hinge Screw 17 | D-47 EP-000291-00|Fan Ass'y 45 | M=26 | |PPP-ADOOC200[AIr Hose 39 J=5
DSC-FGO00101 [Thread Trimming Lever Shaft | 23 | F—51 GP-002421-00|0il 43 L-6 PPP-AG000100|Finger Valve 39 | J-12
DSC-GAD0Q100|Thread Release Lever Hings Serew | 23 | F—13 | |GP-011049-00|Sticker Caution 45 | M-54 | |PPP-BDO00100|Filter Regulator 39 J-8
DSC-HA000100|Presser Adjusting Screw| 17 | D-52 | [GP-011478-02|Model Mark 7 | A-19 | |PPP-BGO00100|Air Pressure Switch 39 J=7.
DSC-HBOO0S00|Lifting Link C Hinge Stud 17 | D11 GP-012422-00|Elbow 17 D-2 PPP-CACQ0400|Air Cylinder ¥ D-1
DSC-HC003700|Stud Screw 29 [G-114 | |GP-012937-00|Emergency Swilch 7 A-23 | |PPP-CAQ03900|Cylinder B (CJPD15-10D) | 33 | H-41
DSC-HD000200{Spring Holder 23 | F-38 GP-013002-00|Dust Plate 41 K-25 | |[PPP=CAQ04000]|Cylinder A (SMC MGPM12-10)| 33 | H-10
DSC-HD000300(Spring Hook 17 | D-24 GP-013004-00|Clamp Swilch A-85 | |PSA-AAD00100|Shaft 29 | G-101
DSC-HZ001400|Bolt 33 H-8 GP-013005-00|Start Switch 9 A-86 | |PSA-BCO000100|Shaft Guide 29 | G-103
DSD-AB000100(Thread Trimming Sel. Ass'y 23 F=1 GP-013106-00|Cable Holder 39 | J-16 PSC-AAQ00300|Body Connecling Balt 41 K-3
DSN-AA000200|Nut(3/16" n=28) 21 E-26 GP-014837-01|Sensor 29 | G-79 | [PSC-AA000800|Screw 13 | B-66
DSN-AAD00300 [Nut 21 E-42 GP-014837-01|Sensor 29 | G-90 PSC-AC000100|Screw " B-53
DSN-AAD00400|Nut(15/64" n=28) 23 F-14 GP-018678-01|Hose Hold 19 | D-71 PSC-AC000400{Screw 9 A-81
DSN-AAD00500|Nut(11/4" n=40) 19 | D-69 | |GP-033924-00|SMC AS121F-M5-04| 33 | H-42 | |PSC-AC001300|Screw(M5x120) 27 | G-52
DSN-AADDOG00|Nut(3/16" n=32) 17 | D-21 GP-034448-02|Table Supporter 41 K-41 PSC-ACO001300|Screw(M5xL20) 29 |G-113
DSN-AA000700|Nut{15/64" n=28) g A-71 GP=035649-03 |Lowet Feed PlatelL/H-Option A 43 | L-23 | |PSC-AC001400|Screw(M4xP0.7) 23 E=¥
DSN-AAD00800 [Nut(3/16" n=28) 23 | F-35 GP-035650-03 |Lower Feed Plate(R/H)-Option B 43 L-24 PSC-AC001400|Screw(M6) 21 E-15
DSN-AAD00900|Nut(11/64" n=40) 23 F=5 GP-038188-00|Cover CPU P.C.B 45 | M-50 | |[PSC-AC001500|Screw(M4xP0.7) 23 F=27
DSN-AA001100|Nut(9/64" n=40) T A-13 | |GP-046265-00|486 CPU Card Sticker 47 | M-87 | |[PSC-AC001800[Screw(M4xP0.7) 7 A-52
DSN=-CCO00100|Nut for Presser Adjusting Screw 17 | D-53 | |GP-049857-02|USB Board Bracket | 47 | M-89 | [PSC-AC002000|Screw(15/64-N28) 27 | G-14
DSN-CD000100|Thread Adjusting Nut | 21 E-14 GP-049858-01|USB Connector Cover 47 | M-91 PSC-AC002000|Screw(M6xL20) 29 | G-71
DSN-CD000100|Thread Tension Nut g | A-70 | |GP-050297-00|Front Cover Control Box| 45 | M-6 [ |PSC-AC002000|Screw(M6xP1xL20) 33 | H-4
DSN-CD000200}Second Thread Adjusting Nut | 21 E-19 GP-050302-00|{Connecting Plate WO & CPU | 45 | M—45 | [PSC-AC002200 Screw(M4xL10) 27 | G-39
DSN-CF000100 |Presser Adjusting Am Nut| 17 | D-41 | |GP-052396-00|Front Cover for /P | 49 |N-23-6| |PSC-AC002200|Screw(M4xPO.7xL10) | 33 | H-8
DSP-AA000100|Hand Pulley Spring 11 | B-44 | |GP-052397-00|Rear Cover for O/P 49 [N-23-7| |PSC-AC002200|Screw(M4xP0,7xL10) | 33 | H-34
DSP-AA000200 |Presser Adjusling Spring | 17 | D-55 | |GP-053206-00|Cover Foot Switch 51 | o-8 | |PSC-AC002200|Screw(M4xP0.7xL12) | 33 | H-22
DSP-AAD00300 |Position Link Stopeet Spring | 19 | D-67 | |MTH-PA000100|Thread Take-Up Ass'y | 11 [ B-20 | |PSC-AC002200|Screw(M5XL15) 29 [ G-73
DSP-AAQ0Q700 Thread Trmming Shaft Sping | 23 | F-=20 | [PBR-AA000100|Upper Shaft Bearing (R)| 11 | B-48 | [PSC-AC002400|Screw 21 | E-23
DSP-AB000100|Bobbin Winder Spring] 7 | A-57 | |PBR-AA000600|Bearing 13 | B-61 PSC-AC002800|Screw(M3xL8) 27 G-4
DSP-ABO00200 [Thread Release Retun Spring | 21 | E-31 | |PBR-AAD00S00|Bearing(686) 17 | D-28 | |PSC-AC003400|Screw (M6, L20) 41 | K-30
DSP-AB000300|Return Spring 23 | F-37 | [PBR-AA001000|Radial Bearing(F68722)| 17 | D-18 | |PSC-AC003400|Screw{M6x120) 27 | G-18
DSP-ABO00400 [Lifting Link B Spring | 17 | D-23 | |PBR-AA001800|ldler Bearing 13 | B-68 | |PSC-AC003800|Screw 13 | B-67
DSP-ADDDD100|Hook Cover Plate Spring A| 15 | C-17 | |PBR-AAD03200|Bearing 27 | G-15 | |PSC-AC003900|Screw(M5XL15) 27 | G-41
DSP-ADO00200 |Hook Cover Plate Spring B| 15 | C-18 | |PBR-AA003300|Bearing 29 | G-50 | [PSC-AC003300|Screw(M5xP0.BxL15) | 33 | H-18
DSP=-BA00O0100 [iivead Tension Adusting SpinglHE) 21 | E-11 | |PBR-AA007200|Bearing 33 | H-25 | [PSC-AC004000|Screw(M5XL12) 27 | G-24
DSP-BAQQ0200 [Second Thed Tenson Adusing 5oy | 21 | E=18 | |PRR—BA000300 |Needle Bearing(KT81110) | 15 | ©-5 | |PSC-AC004000|Screw{M5xL12) 27 | G-43
DSP-BA0Q00300 [Thread Tension Spring | 9 | A-67 | |PBR-BA00D500|Needle Bearing 11 | B=12 | |PSC-AC004100|Screw(M4 X18) 7 A-9
DSP-BA0O0 1000 |Thead Tension Adusting Spingiial 21 | E-12 | |PBR-BAD00600|Needle Bearing 11 | B=11 | |PSC-AC004200 Screw 11 | B-57
DSP-BB000100|Thread Take-Up Spring(HA) | 21 E=6 PBR-BA003700|Needle Bearing 27 | g-34 | |PSC-AC004300[Screw(M4x0.7L=100) 13 | B-71
DSP-BB000900 |Thread Take-Up Spring(MA) | 21 E-7 PBR-BA003800 [Needle Bearing 27 | g-19 | |PSC-AC004400|Screw(M4xL25) 29 | G-108
DWS-AAQ00100(Link Cam Washer 11 B-3 PBR-CA0Q0100|Bearing Helder Set 27 | G-48 PSC-AC004500|Screw(M5xL10) 29 |1 G-109
DWS-AA000400|Washer 7 A-56 | |[FBR-FA001300|Block 29 | g-99 | |PSC-AC004500|Screw(M5xP0.8xL10) | 33 | H-48
DWS-AA000500|Washer 37 | 1-20 | |FPBR-GB000100|Rod End(R) 23 | F-16 | |PSC-AC004900|Screw(M4xL12) 9 | A-87
DWS-AAD000800(Stopper Washer 23 F-4 PBS-DAQQQ200 Front Bushing for Lower Shaft | 15 c-9 PSC-AC005200|Screw(M10xL25) 41 K-14
DWS-AA000600|Washer 9 | A-74 | |PBT-BC000200|Belt 13 | B-g4 | [PSC-AC005500|Screw(M4xL15) 29 |G-112
DWS-AAD00600|Washer 11 | B-55 | |[PBT-BC001500|Y-Driving Belt 27 | a=21 | |PSC-AC005800|Screw(M6xL15) 27 | G-45
DWS-AA000600|Washer 23 | F-30 | [PBT-BC001600|Y-Moving belt 27 G-9 PSC-AC007100|Screw(M4 XL25) 27 | 'G=55
DWS~-AA000800|Thrust Washet 15 C-4 PBT-BC001700[X-Moving Belt 29 | g-62 | |PSC-AC007200|Screw(M&XL20) 41 | K-32
DWS-AAQ00800 (Washer 13 | B-63 | |PRT-BC0O01800|X-Moving Belt 2a | g-82 | |PSC-AC007500|Screw(M3xP0.5xL6) | 33 | H-29
DWS-AA001000|Washer 17 | D-42 | [PCL-AA000100|Set Collar 29 | G-102 | |PSC-AC007500|Screw(M3xP0.5xL6) | 33 | H-38
DWS-AAQ01100|Washer 19 | D-63 | [PMT-BJ000300|Y-Motor 27 | G-30 | |PSC-AC008700|Screw(M5xL25) 29 | G-74
DWS-=AAQ01200|Washer 17 | D-17 | |[PMT-BJO0OBDO|X~-Motor 27 | g-53 | [PSC-AC008300|Screw(M5XL1 5) 41 K-38
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PSC-AC008900|Screw(M6xP0.8xL12) | 33 | H-13 | |[PTL-CB000100|Spaner(9x10) 43 | L-4
PSC~ACO011900|Screw (M4xL10) 27 | G-28 | |PWS-AAQ00200|Thiead Timming Cam Washer| 23 | F-28
PSC-AC011900|Screw (M4x110) 29 | G-78 PWS-AAQD0200|Washer 23 F-55
PSC-AC011900|Screw(M4xL10) 9 A-91 PWS-AACQ00200|Washer 33 | H-23
PSC-ACO011900|Screw(M4xL10) 29 | G-64 PWS-AAQ00200|Washer(@4) 27 | G-40
PSC~AC013000[Screw(M4 xL8) 27 | G-11 PWS-AAQ00300|{Washer 11 B-58
PSC-ACO013000|Screw(M4xL8) 29 | G-86 PWS-AAQ00400|Washer 9 A-79
PSC-AC013000|Screw(M4xL8) 29 | G-93 | [PWS-AAQCQ400|Washer 21 E-35
PSC-ACO013000|Screw(M4xL8) 41 K=50 PWS-AAQ00600{Washer 33 H=5
PSC-AC013000|Screw(M4xP0.7xL8) | 33 | H-20 | |PWS-AAQ00600|Washer(@6) 27 | G-46
PSC-AC013000|Screw(M4xP0.7xL8) | 33 | H-27 | |PWS-AACQ0Q00|Spring Washer 29 |G-110
PSC-AC013000|Screw(M4xP0, 7xL8) 33 | H=31 PWS-AAQ00900|Washer 31 | G-117
PSC-AC013200|Screw(M5XL15) 27 | G-31 PWS-AAQ00900|Washer(@5) 27 | G-26
PSC-AC013200|Screw(M5%L15) 29 | G-81 PWS-AA000900|Washer(M5) 9 A-93
PSC-AC013300|Screw(M6xL15) 29 | G-94 PWS-AAQQ1500{Washer 41 K-49
PSC-AC013400|Screw(M3xL10) 27 | G-7 PWS-AA001900|Washer(@3) 27 | G-8
PSC-AC013500|Screw(M3xL5) 29 | G-76 PWS-AAQ02100|Washer 7 A-49
PSC-AC013500|Screw(M3xP0.5xL6) 33 | H-50 PWS-AAQ003100|Slide Washer 27 | G-36
PSC-AC013600|Screw(M3%L5) 41 K=26 PWS-AAQ03200|Washer(@4) 27 | G-56
PSC-BB000600 |Screw(M5, L8 wrench) 17 D-4 PWS-AAQC3300|Washer 35 | H-57
PSC-BB000900|Screw(M4xL10) 41 | K=22 | |PWS-AA003400|Washer 41 K—-4
PSC-BB001200|Screw(M3xP0.5xL5) 33 | H-54 | |PWS-CA000800|Spring Washer 41 | K-48
PSC-BB001300|Screw 31 | G-116| |PWS-CA000800|Washer 29 [G-111
PSC-BH001200(Screw(M5xL8) 41 K-8 PWS-CAO001700|Spring Washer 41 K-15
PSC-BH001300{Screw(M4xL10) 41 K-24 PWS-CA002100|Spring Washer a1 K=5
PSC~BH001300|Screw(M4xL10) 41 K-36 SC-000683-00|Screw Ass'y (MaxL10) | 45 | M=17
PSC-CB000100|Screw 11| B=51 SC-000683-00|Screw Ass'y (M4xL10) | 45 | M-33
PSC-CB000100|Screw 15 -3 SC—-000683-00 | k) Ao | 51 0-9
PSC-CB000200|Screw(M4xL4) 27 | G-37 | |SC-000683-00 [Saex Clamping Cable AssyMHxL10) 51 0-6
PSC-CB000200|Screw(M4x14) 29 | G-68 SC-000683-00|Screw IPM (M4x0.7 L=10) | 45 | M-35
PSC-CB000200|Screw(M4xP0.7xL5) 33 | H=17 | |SC-000683-00|Screw(M4xL10) 45 | M-25
PSC-CB000200|Screw(M4xP0,7xL5) 33 | H-40 SC-000684-00 [Screw(M3xL10) 47 | M-97
PSC-CB002900|Screw(M4xP0.7xL4) 35 | H-56 SC-001099-00 |Serew Ass'y 1/0 Baard(M3xXL7) 45 | M-40
PSC-DA000100|Screw(M6xL25) 41 K=10 SC-001099-00 [Screw(M3xL7) 47 | M-95
PSC-DC000100|Screw(M4, L=35) 39 J-4 SC-001810-00|Screw(M5xL45) 29 | G-100
PSC-DCO000100|Screw({M5xP0.8) 1=0| 39 J-9 SC—001821-00|Screw(M4xL12) 41 K=-45
PSN-AA000200|Nut(M5) 23 | F-17 SFAM-500-003|Main Moter 1 B-52
PSN-AA000400|Nut 41 K-6 SN-000323-01[USB Connector Cover Nut | 47 | M-92
PSN=-AA000400|Nut(MB) 41 K-42 = CD Manual 43 L-28
PSN-AAQC0600|Nut(M6) 25 | F-60 - inner Box 43 L-27
PSN-AAD00700{Nut(M5x908 H=35) 39 | -1 = Needle(DPx17 MR4.0) | 43 L7
PSN-AAQ00700|Screw(M5xL12) 29 | G-89 = Needle(DPx17 MBS) | 11 B-28
PSN-AAQCOS00|Nut 29 [G-1156
PSN=-AAQ01300|Nut 13 | B-70
PSN-AAQO03300|Nut(M4) 33 | H-46
PSR-AC000200|E-Ring 17 | D-35
PSR-AC000200 [E-Ring(¢5) 7 | A-53
PSR-AG000100|Grip Ring 17 O=7
PTC-AF000200|Roller 41 K-29
PTC-AGO00200|Cable Tie 25 F-58
PTC-AG000200|Cable Tie 37 1-23
PTC-AG000200|Cable Tie 38 | J-14
PTC-AHO00100|Cable Holder 37 1-26
PTC-AHO00400|Cable Holder 7 A-25
PTL-AB000100|L-Shaped Wrench 43 | L-10
PTL-AB000200|L-Shaped Wrench 43 | L-14
PTL-AB0OD0300|L-Shaped Wrench 43 | L-11
PTL-ABOC0400 |L-Shaped Wrench 43 | L-13
PTL-AB0O00500|L-Shaped Wrench 43 | L-12
PTL-BAD0O100|Driver(L) 43 =1
PTL-BA000200|Driver(M) 43 L=2
PTL-BA000200|Driver(S) 43 | L-3
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